Bldsterskap 220 liter
Blasting Cabinet 220 liters

PELAL

Iitem No:
497931




Kontaktinformation

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1
SE-507 42 Boras

Telefon: 033-202650

Mejl: info@verktygsboden.se

Miljoskydd / Skrotning

Atervinn odnskat material, slang
det inte bland hushallssoporna.

Alla maskiner, tillbehor och I
forpackningar skall sorteras och

lamnas till en atervinningscentral och

dar kasseras pa ett miljovanligt sétt.
Specifikationer
Natanslutning.........cccccoeeveeneennnnne. 230V/50 Hz, 8 W
Max. arbetstryck ..........ccccveeeiiiiieiiieieee e 8 bar
Luftforbrukning .................... ca 300-600 liter/minut
Tryckluftsanslutning ... 1/2"
Yitermatt ..o 865 x 565 x 1390 mm
Innermatt .........ccooeveveniennnen. 850x550x370/520 mm
VK e 48,5 kg

Komplett med lysrérslampa, skyddshandskar och
skyddsfilm.

Dimensioner

632

T

|
i
O

1390

865

Viktigt!

Las noga igenom bruksanvisningen,
sakerhetsinstruktioner och monteringsanvisningar
innan du anvander produkten. Pa sa satt far du ut
mesta majliga av din apparat och felaktig
anvandning undviks. Spara bruksanvisningen for
framtida behov och vid en eventuell forséljning ska
anvisningen folja med skapet.

SAKERHETSFORESKRIFTER

Las noga igenom manualens sakerhetsforeskrifter
innan du anvander blasterskapet. VARNING! Nar
blasterskapet anvands sa maste grundlaggande
forsiktighetsmatt alltid foljas for att reducera
risken for personskada och andra risker orsakade
av for hogt lufttryck.

1. Anslutande tryckluftsslangar bor inte ha en
mindre dimension an 8 mm och skall klara ett
tryck pa minst 8,6 bar. Lossa alltid
stickkontakten fran vagguttaget och koppla
bort tryckluftslangen nar blasterskapet inte
anvands, vid pafyllning av blastermedel, vid all
slags service och vid byte av tillbehor.

2. Tryckluften skall vara fri fran fororeningar
tex olja, fukt etc. Anvand ej bldsterskapet pa
fuktiga, vata eller daligt upplysta arbetsplatser.
Utsétt ej blasterskapet for regn. Hall arbetsytan
val upplyst och ren. Stokiga arbetsplatser
innebar storre risk for olyckor.
Anslut endast till jordat 230 V/50 Hz eluttag.
Anvand skyddsglaségon och hoérselskydd.
Anvand alltid godkanda skyddsglasdgon nar
blasterskapet anvands. OBS! Vanliga
glasdgon ar inte skyddsglaségon. Anvand
horselskydd eftersom blasterskapets ljudniva
kan vara hog vid anvandandet. Anvand endast
rekommenderade blastermaterial. Ersatt alltid
ett trasigt skyddsglas med ett av motsvarande
storlek och kvalitet.

5. Hall barn borta fran utrustningen. Barn far
ej uppehalla sig i nérheten av blasterskapet.
Lat dem aldrig hantera blasterskapet eller dess
tillbehor.

6. Nar blasterskapet inte anvands ska det
forvaras pa torr plats for att skyddas mot rost,
samt i ett Iast utrymme sa att det forvaras
oatkomligt for barn.

7. Byt ut handskarna. Skyddshandskarna slits,

byt ut dem mot nya nar sa krévs.

Stang och regla luckan vid anvandning.

Var aktsam om adaptern. Lossa aldrig adaptern

fran vagguttaget med vata hander. Hall

elsladden borta fran varme, olja och vassa
kanter.

W

0 o



1.

Montera panel (J) och fronten
(K) till tratten. Lagg
tatningslisten ca 10 mm
innanfor den bockade kanten.

Montera tratten.

1). Anvand skruv M4x10 (CC)
Montera frontplatens las (2)
pa tratten (K).

2). Anvand skruv M6x12 (AA)
Skruva ihop frontplat (K) med
panel (L).

AA M6x12 skruv =
EE M6 mutter
CC M4x10 skruv =

Montera sidopanel (L) med
bakpanelen (K) anvand skruv
M6x12 (AA) och mutter

M6 (EE).

OBS! Glom inte att anvanda
tatningslist.

AA M6x12 skruv
ﬂ:l
EE M6 mutter

©

Monteringsinstruktion

]




Monteringsinstruktion

4. Montera bakpanelen (J)
anvand skruv M6x12 (AA) 4

och mutter M6 (EE).

AA M6x12 skruv g:
EE M6 mutter @

5. Montera trattens botten (Y)
och lock (N). 0
1). Skruva fast de fyra skru-
ven i dnden pa tratten.
2). Fast tatningen (NN) runt
den bockade kanten.
3). Montera dit bottenplaten
(Y) mot tratten. Anvand skruv
M4x10 (CC) och bricka (GG).

N

4). Montera locket (N) Firsty tighten ;
mot plat (J) anvand skruv these 4 screws N
M6x12 (AA). 4

AA M6x12 skruv
CC M4x10 skruv
GG Bricka

=
=
©

6. Montera vinkeljarn (P) till
trattens horn.
Montera vinkeljarnet (P) till de
fyra hornen i tratten. Anvand
skruv M4x10 och bricka (GG).

CC M4x10 skruv ﬂil
GG Bricka @




Montera tatningslisten (NN)
runt kanten pa tratten. Borja ca
30 mm in pa langsidan och ga
runt hornet.

Montera vanster skapssida (E)
mot trattens sida (L).

1). Montera forst de tva

M6x12 skruvarna (AA)

i de mittersta tva halen.

2). Se till att du monterar
sidoplat (E) at ratt hall. (se bild).

AA M6x12 skruv -

Montera hoger skapssida (1)
mot trattens sida (L).

1). Montera forst de tva

M6x12 skruvarna (AA)

i de mittersta tva halen.

2). Se till att du monterar
sidoplat (1) at ratt hall. (se bild).

AA M6x12 skruv f]:l

Monteringsinstruktion

7




10.

11.

12.

Borja med att klistra
tatningsbandet pa den bakre
platen till tratten (J). Klistra
sedan pa sidoplaten (E) och
sedan pa (I).

Montera fast den bakre
platen (C) och de bakre
benen (G). Anvand skruv
M6x12 och M6 mutter.
Borja med att skruva fast

de tre mittre skruven pa platen.

AA M6x12 skruv -
EE M6 mutter ©

Borja med att klistra
tatningsbandet pa den framre
platen (K) pa konan. Klistra
sedan fast tatningsbandet

pa den vanstra frontplaten (E)
och sedan den héogra (1).

Monteringsinstruktion

10

l .-\Fi rstly tighten these
three screws

G




Monteringsinstruktion
13. Montera nu fast den framre

platen (H). Borja med de tre 13
mittersta skruvarna. Montera
sedan de framre bena (G).

Anviand M6x12 skruv och M6 Firstly tighten these

mutter. hree screws
| 'ii’i”l||'I‘!II":::

AA M6x12 skruv
EE M6 mutter

=
©

14. Dra sugslangen fran pistolen

igenom gallret (B) och montera l-’l Alr hose nlpple IIII."'|||'E|5.|"|rz-r
sugroret (0). Montera fast \ 'I/_Nut
sugroret (O)ﬁpé insidan av ‘Gﬁ-—_%-i— —Lﬁ: _
tratten. Anvand M6x12 skruv Alr Inlet
och M6 mutter. Ty _ B
Montera ihop tryckslangen med N =LA
nippel i frontplaten (H). ' K@ "C‘al \
) 1 A =
R . /R‘W
AA M6x12 skruv 1 ] i s |
EE M6 mutter = l ‘1 | G EJ
@ K : # Sand hose :
Air hose
IIRIESS
N krm /
~
Jb || | ":L-" uh--- O -----J.-""-'l
L o

15. Montera fast ringarna till

handskarna (V) och (U) i halen 15
i frontplaten. Anvand M4x16
skruy, bricka och M4 mutter.
Montera fast handskarna (R)
pa insidan med hjalp av
slangklammor (S).

M4x16 skruv = B
M4 mutter ®
Bricka

@




17. Tejpa fast tatningsbandet (NN)

18.

pa sidoplatarna (I) och (E) och
dven pa bakplaten (C).

Montera fast topplaten (D),
lampan (Q) och

strombrytaren (F).

1).Som bilden visar montera
fast lampfastena (HH) i
topplaten (D). Anvand M4x6
skruv (DD), M4 mutter (FF) och
lasbrickor (TT).

2). Montera lampan (Q) i
lampfastena (HH) och dra at
buntbanden (II).

3). Montera fast topplaten pa
blasterskapet. Anvand M6x12
skruv (AA) och M6 mutter (EE).
4). Anslut lampan (Q) till
strombrytaren (F). Hall koll pa
fargerna pa kabeln.

5). Skruva fast strémbrytaren pa
vanster skapssida (E). vand
strombrytaren sa den ar vand
mot framsidan pa skapet.
Anvand M4x10 skruv (CC) M4
mutter (FF) och brickor (GG).

AA M6x12 skruv
EE M6 mutter
CC M4x10 skruv
DD M4x6 skruv
FF M4 mutter
GG bricka

TT lasbricka

HH lamphallare
[l buntband

c Oe 90t 1O T

Monteringsinstruktion

L

18 blue wire blue wire ~
w B ||
_ @ grey lira_
I E‘“‘“‘*-ugrw wWire
F.




19.

20.

Tejpa fast tatningslist runt
luckhalet.Anvand 3x22 mm
tatningslist pa topplaten och
mot frontplaten (H). Anvand
tatningslist 6x22 mm pa
sidoplatarna (E) och (I).

Montera fast luckan och
stromadaptern.

1). Montera fast luckan pa
topplaten. Anvand M6x12
skruv (AA) och M6 mutter (EE).
2). Montera fast
sdkerhetssparrarna (T) i skapet
och luckan. Anvand M4x10
skruv (CC).

3). Anslut adaptern (QQ) i
strémbrytaren (F).

AA M6x12 skruv
EE M6 mutter @
CC M4x10 skruv =]

QQ stromadapter :
NN

Anvandning

1.

Forberedelser innan blastring. Alla delar som
skall blastras maste vara fria fran olja, fett och
fukt. Forsakra dig om att delarna &ar torra innan
du lagger dem i skapet.

. Lufttryck. Normalt arbetstryck ligger mellan

3,5 till 5,5 bar. Upp till 8,6 bar kan anvandas men
vid sa pass hogt tryck forstor vissa blastermate-
rial som tex glaskulor. Normalt stalls trycket till
5,5 bar, detta passar de flesta material, for mate-
rial sdsom stal, aluminium eller 6mtaliga ytor sa
borjar man vid ett lagre tryck och okar vid behov
tills man nar en onskad effekt.

Blasterpistolens vinkel och avstand. Rikta pi-
stolen i 45° till 60° vinkel mot foremalet. Lat ri-
koschetterna riktas mot kabinettets baksida.
Hall inte pistolen i 90° vinkel mot foremalet
eftersom bldstermaterialet da studsar tillbaka

mot pistolen och reducerar blasterstralen. Det
sliter ocksa pa pistolens delar och pa siktrutan.
Hall pistolen pa ca 15 cm avstand. Varning.
Pistolen skall alltid peka ifran operatdren mot
foremalet som skall blastras.

Blastra aldrig med kabinettsdorren olast eller
Oppen. Tag alltid bort luftanslutningen vid
underhall och service av apparaten.

. Blastermedel. Blastermedlet skall alltid halla en

god kvalitet och vara torrt. Fukt fororsakar att
blastermaterialet flodar samre och satter igen
insugsror, slangar och behallare.

. Munstyckets storlek. Genom att 6ka

munstyckets diameter kan avverkningen dkas
markant men detta kraver okat luftflode
(kompressorn maste kunna ge detta).



Underhall

1. Blasterpistolen. Efter 10-12 timmars
anvandning skall munstycket kontrolleras.
Om munstycket slits ojamnt skall det vridas
1/4 varv efter 10 timmars anvandning.

2. Klumpbhildning av blastermedel.
Klumpbildning orsakas av fukt i lufttillforseln eller
fran delar som &r feta eller oljiga. Om det inte
atgardas kommer blastermedlet att floda ojamnt
och till slut satta igen insugsror eller pistolen.
Kontrollera lufttillforseln, montera vid behov en
effektiv fuktavskiljare. Avfetta delar som skall
blastras ordentligt innan du blastrar dem.

3. Omvant tryck. Om blastermedlet stoppar
ibland, hall for munstycket pa pistolen och tryck
pa utlosaren nagra sekunder. Detta orsakar att
luften trycks ut baklanges och darmed rensas
blasterslangen. Pa detta satt kan man enkelt
avhjalpa igensattning.

4. Blasterpistolen tappar i tryck. Stall
regulatorn trycket pa 5,5 bar, aktivera
blasterpistolen och kontrollera pa tryckmétaren,
om trycket sjunker markant tyder det pa att
luftforsorjningen inte ar tillracklig. Detta kan
bero pa att slangen har for liten diameter, en
reducerande snabbkoppling, ett igensatt filter
eller en kompressor som inte ger tillrackligt
flode. Luftslangen bor vara 1/2" eller storre.

5. Dalig sikt - extremt dammigt. Luftintaget
skall vara fritt fran foremal och skall tillata luften
att komma in i kabinettet. Dammsugarens
behallare kan vara full och behover tommas
(6ppna luckan i botten av dammsugaren for att
témma behallaren). Dammfiltret i
dammsugaren kan vara igensatt eller behdva att
bytas ut. Blastermedlet kan vara férbrukat och
bestar mestadels av dammpartiklar, tém ut och
byt medlet, rengér dammsugaren och filter.

6. Dalig sikt - siktrutan dammig. Siktrutan har
en klar skyddsfilm monterad. Efter hand
kommer filmen att mattas, byt da ut den mot
en ny. Genom att anvanda skyddsfilm kan
livslangden pa siktrutan forlangas. Var noga
med att tejpa ordentligt nar ny skyddsfilm
monteras annars kommer stoft att komma in
och lagga sig mellan glaset och filmen.

7. Daligt flode av bldstermedel. Kontrollera
sa att fukt inte forekommer i kabinettet, installe-
ra vid behov fuktavskiljare, byt ut fuktigt blaster-
medel och rengor slangar och munstycken.
Sok efter eventuella hal i slangarna, byt vid
behov. Skrap i blastermedlet, se upp sa att inte
eventuellt papper hamnar i medlet, detta for-
orsakar latt att munstycken och slangar satts
igen. Byt ut eller salla blastermedlet.

Oka driftsdkerheten genom fiirebyggande
atgarder

Det vanligaste problemet for en anvandare med
sin blasterutrustning ar att produktionskapaciteten
sjunker. Ett val underhallet blasterskap kommer
att kunna ge anvandaren manga ar av konstant
service. Nar produktionen minskar kan operatéren
vanligtvis finna orsaken till problemet genom att
kontrollera foljande:

1. Luftférsdrjning. Om tryckmataren visar
obelastat varde (blasterpistolen &r inte
aktiverad), aktivera blasterpistolen och
kontrollera pa tryckmataren. Om trycket sjunker
markant tyder det pa att luftférsorjningen inte
ar tillracklig eller forhindrad. Rengor filter och
kontrollera fuktavskiljare och slangar inklusive
kopplingar tillbaks till kompressorn. Anvand
en tryckmatare for att kontrollera trycket langs
ledningen eller ersétt blasterskapets regulator
om den visar felaktiga varden.

2. Blasterpistol. Munstycket slits ut sa
smaningom. Ersatt det med ett nytt nar
dimensionen 6kat med 1/16 av originalstorleken
eller om det slitits ojamnt. Justera vid behov for
olika blastermedel och villkor. En korrekt
arbetande pistol drar 38 - 43 cm/Hg pa en
manometer.

3. Dammsugare. (Medfdljer inte i denna modell.)
Otillracklig ventilation i kabinettet resulterar
i reducerad effektivitet fran bldsterpistolens
munstycke och minskad oversikt over arbetet
i skapet. Anvand dammsugarens skakfunktion
efter ca 20 - 30 minuters anvandning eller
efter varje anvandningstillfalle (oftare nar
blastermedlet blivit slitet). Tom behallaren minst
en gang per dag. Tag ur filtret och blas rent
regelbundet med tryckluft, for att dammsugaren
skall kunna arbeta effektivt. Byt filtret vid behov.

4. Blastermedel. Anvand blastermedel av hég
kvalitet med en storlek anpassad efter
uppgiften. Blastermedel som innehaller
kvartspartiklar ar en halsofara. Kvartsdamm
som andas in kan ge upphov till sjukdomar, t.ex.
silikos som ar en obotlig lungsjukdom. Det tar
lang tid innan silikos upptrader. Darfor ar det
viktigt att skydda sig mot dammet redan fran
borjan. Fukt i ett smutsigt blastermedel kan
orsaka akut stopp. Forvara blastermedlet pa en
torr plats och fyll p& med lamplig méngd.
Blastermedlet bor ligga pa en niva ca 15 cm
over insugsroret, har man mindre kommer det
att fororenas och forbrukas snabbare.
Emellertid ju mindre du har i systemet desto
mindre behodver du byta ut.



5. Blastermedlets vag. Ersatt slangar som

visar tecken pa mjuka flackar eller visar tecken
pa forslitning. Anpassa pistolens munstycke
for att fa ett lampligt flode. For fet mix for-
orsakar en pulsering fran pistolen. Ett ovan-
ligt hogt ljud nar du blastrar indikerar en for
mager mix. En fet mix resulterar i mindre
rorelser medans en mager mix reducerar an-
talet kollisioner. Bada minskar effektiviteten.
Om nagot kanns oklart, vi hjalper gérna till
med instruktioner och svarar pa fragor — kon-
takta var verkstad. Telefon 033-20 26 56 eller
verkstad@verktygsboden.se.

Bruksanvisning

1.

Anslut blasterskapets adapter till ett 230 V/
50 Hz eluttag.

Anslut blasterskapets tryckluftsanslutning till
kompressorns tryckluftslang.

Kompressorn bor ha en kapacitet av minst
420-700 liter/min vid 5,5 bar. Se till att det inte
finns nagot luftlackage. Om en lacka skulle
uppsta, koppla bort tryckluftsslangen och repa-
rera lackan innan blasterskapet anvands igen.
VARNING! Anvand inte hogre lufttryck an

8,6 bar till blasterskapet.

Kontrollera slangarna inuti blasterskapet, samt
anslutningen till blastringspistolen. Se aven till
sugslangen for blastermedlet sa att den sitter
ordentligt fast pa blasterpistolen och i
sugroret.

Hall blastermedel i botten av blasterskapet.
Anvand inte for mycket blastermedel eftersom
detta kan resultera i ldngsam och ineffektiv
blastring.

Tand blasterskapets belysning med hjélp av
strombrytaren.

Placera detaljen som ska blastras pa gallret
inuti blasterskapet och sténg luckan.

Stoppa in handerna i skyddshandskarna och se
till att bada handerna &r lattrorliga.

Greppa blasterpistolen och rikta den mot delen
som ska blastras. Om inget blastermedel
kommer kan insugsroret behdva rensas. OBS!
Rikta aldrig blasterpistolen mot fingrar eller
handskar. Du riskerar i sa fall att fa allvarliga
skador.

Hall detaljen som ska blastras med den
lediga handen. Hall fingrarna pa sa vis att de
inte hamnar i blastringsflodet. Det kan vara
nodvandigt att flytta pa fingrarna under
blastringens gang for att undvika skada pa
fingrarna.

10. Du kan, vid behov, hdlla munstycket sa
ndra som 5 cm ifran ytan som ska blastras.
For blasterpistolen fram och tillbaka eller runt
i cirklar, samtidigt som du ser till att halla
fingrarna borta fran blastermedlet.

11. For att kontrollera resultatet av blastringen,
slapp blasterpistolen och avtryckaren och ta ut
handerna ur skyddshandskarna. Oppna dérren
och inspektera foremalet som blastras. Om sa
behovs, fortsatt med ytterligare blastring av
foremalet.

12. Nar det ar fardigblastrat, plocka bort foremalet,
lossa lufttrycksslangen och stang av
belysningen. Drag ur adaptern om
blasterskapet inte skall anvandas pa langre tid.

Byte av blastermunstycke

Fyra blastermunstycken (2x @ 6 och 2x @ 7 mm)
medfoljer blasterskapet. Desto grovre
blastermedel, desto stérre munstycksoppning.

Underhall

VARNING! Lossa stickkontakten fran vagguttaget
och koppla ur tryckluften fore all slags service och
vid byte av tillbehor.

1. Rengor luftfiltret regelbundet och ofta.

2. Kontrollera regelbundet skyddshandskar och
blastermunstycken betraffande slitage.

3. Kontrollera blastermedlet. Hall det fritt fran
smuts och fukt. Byt ut blastermedlet nar det
blivit utslitet.

. Rengor regelbundet blasterskapets insida.
5. Undvik fukt i tryckluftslangen.

6. Kontrollera en gang i veckan luckans
tatningslist.

7. Anvéand ej blasterskapet med ett hogre tryck an
8,6 bar.

8. Om lysroren behdver bytas, byt dem mot ett ror
av motsvarande typ.

9. Om blastermedlet fastnar pa grund av statisk
elektricitet, sa kan det bero pa for torr vaderlek.
Lamna det fardigblastrade foremalet pa gallret
och undvik att rora det tills blastermedlet
“rinner” av.



Reservdelslista

Description

Quantity

Top door assembly

1

Description

Quantity

Work shelf

Funnel bottom cap

Back plate

Pick-up tube

Top plate

Bracket

Left plate

Lamp

Swiltch Box

Glove

Foot

Glove clamps

Front plate

Safety plate

Right plate

Mountlng ring of gloves

Funnel back plate

Gloves seats

Funnel front plate

Gun assembly

Funnel side plate

Sand boards

ET_EL—ID'HFHDDUJ}g

Top door locker

Funnel bottom plate

Nﬂ:xg{cammgnozé’

Funnel locker




EG FORSAKRAN OM OVERENSSTAMMELSE

2006/42/EC (MD), 2014/30/EU (EMC)
ORIGINAL DEKLARATION

Vi, tillverkaren

Foretag: Verktygsboden Erfilux AB
Adress: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden
Telefon: +46-33-2026 53

intygar att konstruktion och tillverkning av denna produkt marknadsférd under varumirket PELA

Maskin: Mini sandbldster, Blasterskap bankmodell, Bldsterskap, 220 liter
Typbeteckning: XH-SBC30, XH-SBC110, XH-SBC220-D
Artikelnummer: 488498, 497941, 497931

foljer alla relevanta bestimmelser i enlighet med 2006/42/EC (MD) & 2014/30/EU (EMC).

For att tillmdtesgd ovan ndmnt direktiv har féljande harmoniserade standarder anvénts:

Standard:
EN 1248:2001+A1:2009 EN 60204-1:2018 EN IEC 55015:2019+A11:2020
EN 61547:2009 EN IEC 61000-3-2:2019+A:2021

EN 61000-3-3:2013+A1:2019+A2:2021

Notified body: Intertek testing service Zhejiang Ltd.
Certifikatsnummer: 210100566HZH-V1 / 221100216HZH-V1

Denna produkt var CE markt ar: 2023
Person som &r behdrig att stélla samman den tekniska dokumentationen, och &r etablerad i Europeiska gemenskapen:
Namn: Lars Edwardsson

Adress: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden

Denna deklaration géller uteslutande fér produkten i det utférande den placerades p& marknaden och exkluderar
komponenter som tillférs nu och/eller vid senare tillfille av slutkunden.

Stad och land: Boras, Sverige Datum: 09/02/2023

Namn: Ted Berglund
Befattning: Inképare

VERKTYGSBODEN




Contact

PELA Tools

Solangsvagen 13

SE-513 70 Boras

Phone: 033-202650

E-mail: order@pelatools.com

Environmental protection/
Scrapping

Recycle any unwanted material,

do not throw it in the household
rubbish. All machines, accessories
and packaging must be sorted and
left at a recycling center and disposed
of in an environmentally friendly manner.

)¢

Specifications

ConNection........oooeeeeeveeeeeei. 230V /50Hz, 8W
Max. working pressure.........ccccocceeveeeeneeneennnns 8 bar
Air consumption................... ca 300-600 liter/minut
Compressed air connection ............cccoeeeeveeenne. 1/2"
External dimensions............... 865 x 565 x 1390 mm
Internal dimensions.............. 850x550%x370/520 mm
Weight ..o 48.5 kg

Complete with fluorescent lamp, protective gloves
and protective film.

Dimensions

632

=~

1390
T

865

Important!

Carefully read the safety instructions and
installation instructions before using the product.
This way you get the most out of your device and
accidents can be avoided. Save the operating
instructions for future use. In the event of a sale,
the instructions must accompany the cabinet.

SAFETY INSTRUCTIONS

Carefully read the manuals safety instructions
before using the blast cabinet. WARNING! When
using the blast cabinet, basic precautions must
always be followed to reduce the risk of personal
injury and other risks caused by excessive air
pressure.

1. Connecting compressed air hoses should not
have a dimension smaller than 8 mm and must
withstand a pressure of at least 8.6 bar. Always
disconnect the plug from the wall socket and
disconnect the compressed air hose when the
blasting cabinet is not in use. And when filling
with blast media, when servicing all kinds of
accessories and when changing accessories.

2. The compressed air must be free of
contaminants such as oil, moisture, etc. Do not
use the blasting cabinet in damp, wet or poorly
lit workplaces. Do not expose the blast
cabinet to rain. Keep the work surface well lit
and clean. Dirty workplaces involve a greater
risk of accidents.

3. Only connect to a grounded 230V / 50 Hz
electrical outlet.
4. Wear safety goggles and hearing protection.

Always wear approved safety goggles when
using the blasting cabinet. NOTE! Ordinary
glasses are not goggles. Use hearing protection
as the noise level of the blower cabinet may be
high during use. Use only recommended blas-
ting materials. Always replace a broken protec-
tive glass with one of the same size and quality.

5. Keep children away from equipment. Children
are not allowed to stay near the blast cabinet.
Never let them handle the blast cabinet or its
accessories.

6. When the blast cabinet is not in use, it must
be stored in a dry place to protect against rust,
and in a locked space so that it is stored out of
reach of children.

7. Replace the gloves. Protective gloves wear,

replace them with new ones when required.

Close and lock the door during use.

Be careful of the adapter. Never disconnect the

adapter from the wall outlet with wet hands.

Keep the power cord away from heat, oil and

sharp edges.

©



Assembly instructions

1. Mount the panel (J) and the
front (K) to the funnel. Lay the l
sealing tape approx. 10 mm
inside the bent edge.

2. Fit the funnel.

1). Use screw M4x10 (CC) Install
the front plate lock (Z) on the
funnel (K).

2). Use screw M6x12 (AA) Screw
together front plate (K) with
panel (L).

AA M6x12 screw
EE M6 nut

o
CC M4x10 screw
[

3. Mount the side panel (L) with
the rear panel (K) using screw
M6x12 (AA) and nut M6 (EE).
NOTE! Do not forget to use
sealing tape.

AA M6x12 screw q:l
EE M6 nut @




Assembly instructions

4. Mount the rear panel (J) using
screw M6x12 (AA) and nut 4

M6 (EE).

AA M6x12 screw sj:
EE M6 nut @

5. Fit the funnel bottom (Y)
and lid (N). 5
1). Screw the four screws
to the end of the funnel.
2). Attach the seal (NN)
around the bent edge.
3). Fit the bottom plate (Y)
to the funnel. Use screw N

Y
M4x10 (CC) and washer (GG). _ ‘ N
4). Mount the cover (N) Firsty tighten :
against the plate (J) using these 4 screws S

screw M6x12 (AA).

AA M6x12 screw fI:'
CC M4x10 screw P
GG Washer

@

6. Fit the angle iron (P) to the
corner of the funnel. Fit the
angle iron (P) to the four
corners of the funnel. Use
screw M4x10 and washer (GG).

CC M4x10 screw ﬂ:
GG Washer @




Mount the sealing tape (NN)
around the edge of the funnel.
Start about 30 mm into the long
side and go around the corner.

Install the left side of the
cabinet (E) against the side
of the funnel (L).

1). First mount the two
M6x12 screws (AA) in the
middle two holes.

2). Make sure you mount the
side plate (E) in the correct
direction. (See picture)

AA M6x12 screw g]:

Mount the right cabinet

side (I) against the side

of the funnel (L).

1). First mount the two
M6x12 screws (AA) in the
middle two holes.

2). Make sure you mount the
side plate (l) in the correct
direction. (See picture).

AA M6x12 screw é]:l

Assembly instructions

7




10.

11.

12.

Start by gluing the sealing

tape on the back plate to the
funnel (J). Then paste on the
side plate (E) and then on (l).

Attach the rear plate (C) and
the rear legs (G). Use screw
M6x12 and M6 nut. Start by
screwing the three middle
screws to the plate.

AA M6x12 screw q:
EE M6 nut @

Start by gluing the sealing tape
to the front plate (K) of the
cone. Then glue the sealing
tape to the left front plate (E)
and then the right one ().

Assembly instructions

10

l .-\Fi rstly tighten these
three screws

G

12




13. Now it is time to mount the
front plate (H). Start with the
three middle screws. Then
mount the front legs (G).

Use M6x12 screw and M6 nut.

AA M6x12 screw
EE M6 nut

=
©

14. Pull the suction hose from
the gun through the grid (B)
and fit the suction pipe (0).
Attach the suction pipe (0)

to the inside of the funnel.
Use M6x12 screw and M6 nut.

Assemble the pressure hose

with nipple in the front plate (H).

AA M6x12 screw
EE M6 nut

=
©

15. Attach the rings to the

gloves (V) and (U) in the holes
in the front plate. Use M4x16
screw, washer and M4 nut.
Attach the gloves (R) to the

inside using hose clamps (S).

M4x16 screw

=
M4 nut ®
Washer

@

Assembly instructions

13

hr'!

! G

Alr hose nlpple

".II IIII."'|||'E|5.|"|rz-r
Mut
- _Lﬁ{ I Inl
Alr Inlet

7 Th-w
/ J/ "

o Sand hose
Air hose

15




Assembly instructions
17. Tape the sealing tape (NN)

to the side plates (1) and (E) 17
and also to the back plate (C).

18. Fit the top plate (D), the lamp
(Q) and the switch (F).

1). As the picture shows, mount
the lamp mounts (HH) in the
top plate (D). Use M4x6 screw
(DD), M4 nut (FF) and lock
washers (TT).

2). Mount the lamp (Q) in the lamp
brackets (HH) and tighten the
cable ties (II).

3). Mount the top plate to the blast
cabinet. Use M6x12 screw (AA)

and M6 nut (EE).

4). Connect the lamp (Q) to the 18 blue wire blue wire

power switch (F). Keep track —4
of the colors of the cable. : ,
5). Screw the switch to the left - Egr“ '”,ra -
side of the cabinet (E). Ll grey wire
Turn the switch so that it faces F
the front of the cabinet. Use
M4x10 screw (CC) M4 nut (FF)

and washers (GG).

AA M6x12 screw
EE M6 nut

CC M4x10 screw
DD M4x6 screw
FF M4 nut

GG washer

TT lock washer

HH lamp holder
[l Cable tie

v O @08 1O T



19

20.

. Tape a sealing tape around the

door hole. Use 3x22mm sealing
tape on the top plate and
against the front plate (H).

Use 6x22mm sealing strip on
the side plates (E) and (l).

Attach the cover and the
power adapter.

1). Mount the cover on the top
plate. Use M6x12 screw (AA)
and M6 nut (EE).

2). Mount the safety catches (T)
in the cabinet and the door.
Use M4x10 screw (CC).

3). Connect the adapter (QQ)
to the power switch (F).

AA M6x12 screw E]:I
EE M6 nut @
CC M4x10 screw

QQ power adapter

AN

General

1.

Preparations before blasting. All parts to be

blasted must be free of oil, grease and moisture.

Make sure the parts are dry before placing them
in the cabinet.

. Pressure. Normal working pressure is between

3.5 10 5.5 bar. Up to 8.6 bar can be used, but at
such a high pressure destroys certain blasting
materials such as glass balls. Normally the
pressure is set to 5.5 bar, this is suitable for
most materials, for materials such as steel,
aluminum or fragile surfaces you start at a
lower pressure and increase if necessary until
you reach a desired effect.

. The angle and distance of the blasting gun. Aim

the gun at a 45° to 60° angle at the object. Let
the ricochets that face the back of the cabinet.
Do not hold the gun at a 90° angle to the object
as the blasting material will then bounce back

against the gun and reduce the blasting jet. It
also wears on the parts of the pistol and on the
sight box. Keep the gun at a distance of about
15 cm. Warning. The pistol must always point
away from the operator towards the object to be
blasted.

Never blast with the cabinet door unlocked or
open. Always remove the air connection during
maintenance and service of the appliance.

. Blast media. The blowing media must always

be of good quality and dry. Moisture causes the
blast media to flow less and clog intake pipes,
hoses and containers.

. The size of the nozzle. By increasing the

diameter of the nozzle, the felling can be
increased significantly, but this requires
increased air flow (the compressor must be able
to provide this).



Maintenance

1. The blasting gun. After 10-12 hours of use,

check the nozzle. If the nozzle wears unevenly,
turn it 1/4 turn after 10 hours of use.

. Lumping of blast media.

Lump formation is caused by moisture in the air
supply or from parts that are greasy or oily. If
not remedied, the blast media will flow unevenly
and eventually clog the intake manifold or gun.

Check the air supply, install an effective
moisture trap if necessary. Degrease parts to be
blasted properly before blasting.

. Reverse pressure. If the blast media
sometimes stops, hold the nozzle on the gun
and press the trigger for a few seconds. This
causes the air to be forced out backwards and
the blast hose is cleaned. In this way, clogging
can be easily removed.

. The blast gun drops in pressure. Set the
regulator to 5.5 bar, activate the blast gun and
check the pressure gauge, if the pressure drops
significantly it indicates that the air supply is not
sufficient. This may be because the hose has
too small a diameter, a reducing quick coupling,
a clogged filter or a compressor that does not
provide sufficient flow. The air hose should be
1/2" or larger.

. Poor visibility - extremely dusty. The air
intake must be free of objects and must

allow air to enter the cabinet. The dust collector
container may be full and needs to be emptied
(open the lid at the bottom of the dust collector
to empty the container). The dust filter in the
dust collector may be clogged or need to be
replaced. The blast media can be consumed and
consists mostly of dust particles, empty out and
replace the agent, clean dust separators and
filters.

. Poor visibility - the window is dusty.

The window has a clear protective film
mounted. Gradually, the film will wear down,
then replace it with a new one. By using
protective film, the life of the sight window can
be extended. Be sure to tape properly when
installing a new protective film, otherwise dust
will come in and settle between the glass and
the film.

. Poor flow of blast media. Check that there
is no moisture in the cabinet, install a moisture
separator if necessary, replace a damp blast
media and clean hoses and nozzles. Look for
any holes in the hoses, replace if

necessary. Debris in the blast media, be careful
not to put any paper in the media, this easily

causes nozzles and hoses to become clogged.
Replace or sift the blast media.

Increase operational reliability through
preventive measures

The most common problem for a user with their
blasting equipment is that production capacity
decreases. A well-maintained blasting cabinet will
be able to provide the user with many years of
constant service. When production decreases, the
operator can usually find the cause of the problem
by checking the following:

1. Air supply. If the pressure gauge shows a
satisfactory unloaded value (the blast gun is not
activated), activate the blast gun and check the
pressure gauge, if the pressure drops
significantly it indicates that the air supply is not
sufficient or obstructed. Clean filters and check
humidity traps and hoses including connections
back to the compressor. Use a pressure gauge
to check the pressure along the line or replace
the blast cabinet regulator if it shows incorrect
values.

2. Blast gun. The nozzle wears out eventually.
Replace it with a new one when the dimension
has increased by 1/16 of the original size or if
it has worn unevenly. Adjust if necessary for
different blast media and conditions. A correctly
working pistol draws 38 - 43 cm/Hg on a
manometer.

3. Dust collector. (Not included in this model.)
Insufficient ventilation in the cabinet results in
reduced efficiency from the blast gun nozzle and
reduced overview of the work in the
cabinet. Use the dust collector shaker function
after approx. 20 - 30 minutes of use or after
each use (more often when the blast media has
worn out). Empty the container at least once a
day. Remove the filter and blow regularly with
compressed air, so that the dust collector can
work efficiently. Replace the filter if necessary.

4. Blast media. Use high-quality blast media with
a size adapted to the task. Blast media that
contain quartz particles are a health hazard.
Inhaled quartz dust can cause diseases, e.qg.
silicosis which is an incurable lung disease. It
takes a long time before silicosis appears.
Therefore, it is important to protect yourself
from the dust from the beginning. Moisture in a
dirty blast media can cause an emergency stop.
Store the blast media in a dry place and top up
with the appropriate amount. The blast media
should be at a level about 15 cm above the
intake pipe, if you have less, it will be
contaminated and consumed faster. However,
the less you have in the system the less you
need to replace.



5.

The path of the blast media. Replace hoses
that show signs of soft spots or show signs of
wear. Adjust the gun nozzle to obtain a suitable
flow. Too greasy mix causes a pulsation from
the gun. An unusually loud sound when blasting
indicates a too lean mix. A greasy mix results

in smaller movements while a lean mix reduces
the number of collisions. Both reduce efficiency.
If something feels unclear, we are happy to help
with instructions and answer questions -
contact our workshop: pelatools.com.

Instructions for use

1.

10.

Connect the blast cabinet adapter to a 230V /
50 Hz electrical outlet.

Connect the blast cabinet compressed air
connection to the compressed air hose. The
compressor should have a capacity of at least
420-700 liters/min at 5.5 bar. Make sure there
is no air leakage. Should a leak occur, dis-
connect the compressed air hose and repair
the leak before using the blast cabinet again.
WARNING! Do not use air pressure higher than
8.6 bar to the blast cabinet.

Check the hoses inside the blasting cabinet, as
well as the connection to the blasting gun. Also
make sure that the suction hose for the

blast media is firmly attached to the blasting
gun and to the suction pipe.

Pour blast media into the bottom of the
blasting cabinet. Do not use too much blast
media as this may result in slow and
ineffective blasting.

Turn on the blast cabinet lighting using the
power switch.

Place the part to be blasted on the grid inside
the blasting cabinet and close the door.

Put your hands in the protective gloves and
make sure that both hands can move easily.

Grab the blast gun and aim it at the part to be
blasted. If no blast agent is present, the
suction pipe may need to be cleaned.

NOTE! Never point the blast gun at fingers or
gloves. In that case, you risk serious injuries.

Hold the part to be blasted with your free hand.
Hold your fingers so that they do not end up in
the injection flow. It may be necessary to move
your fingers during the blasting process to
avoid injury to your fingers.

You can, if necessary, keep the nozzle as close
as 5 cm from the surface to be blasted. Move
the blasting gun back and forth or in circles,
while keeping your fingers away from the blast
media.

11. To check the result of the blasting, release
the blasting gun and the trigger and take your
hands out of the protective gloves. Open the
door and inspect the object being blasted. If
necessary, continue with further blasting of
the object.

12. When it is finished blasting, remove the object,
loosen the air pressure hose and turn off the
lighting. Unplug the adapter if the blasting
cabinet is not to be used for a long time.

Replacement of blasting nozzle

Four blast nozzles (2 x ¢ 6 and 2 x @ 7 mm) are
included with the blast cabinet. The thicker the
blasting agent, the larger the nozzle opening.

Maintenance

WARNING! Disconnect the plug from the wall
socket and disconnect the compressed air before
any service and when changing accessories.

1. Clean the air filter regularly and often.

2. Regularly check protective gloves and blasting
nozzles for wear.

3. Check the blast media. Keep it free from dirt
and moisture. Replace the blast media when it
has worn out.

Clean the inside of the blast cabinet regularly.
Avoid moisture in the compressed air hose.
Check the door sealing tape once a week.

N o o &

Do not use the blasting cabinet with a pressure
higher than 8.6 bar.

8. If the fluorescent lamps need to be replaced,
replace them with the same kind of lamp.

9. If the blast media gets stuck due to static
electricity, it may be due to too dry weather.
Leave the finished blasted object on the grid
and avoid touching it until the blast media
“runs off”.



Spare parts list

Description

Quantity

Top door assembly

1

Description

Quantity

Work shelf

Funnel bottom cap

Back plate

Pick-up tube

Top plate

Bracket

Left plate

Lamp

Swiltch Box

Glove

Foot

Glove clamps

Front plate

Safety plate

Right plate

Mountlng ring of gloves

Funnel back plate

Gloves seats

Funnel front plate

Gun assembly

Funnel side plate

Sand boards

ET_EL—ID'HFHDDUJ}g

Top door locker

Funnel bottom plate

Nﬂ:xg{cammgnozé’

Funnel locker




EU Declaration of Conformity

2006/42/EC (MD), 2014/30/EU (EMC)
ORIGINAL Declaration of conformity

We, the manufacturer

Company: Verktygsboden Erfilux AB
Address: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden
Telephone number: +46-33-2026 53

Declare under our sole responsibility that the product

Machine: Mini sandblaster, Sand blaster Cabinet, Sandblaster, 220L
Type designation: XH-SBC30, XH-SBC110, XH-SBC220-D

[tem number: 488498, 497941, 497931

fulfils all relevant provisions of the 2006/42/EC (MD) & 2014/30/EU (EMC).

To show compliance with the above Directives the following harmonized standards have been applied:

Standards:
EN 1248:2001+A1:2009 EN 60204-1:2018 EN IEC 55015:2019+A11:2020
EN 61547:2009 -EN IEC 61000-3-2:2019+A:2021

EN 61000-3-3:2013+A1:2019+A2:2021

Notified body: Intertek testing service Zhejiang Ltd.
Certificate number: 210100566HZH-V1 / 221100216HZH-V1

This product was CE marked year: 2023
Person authorized to compile the technical file:
Namn: Lars Edwardsson

Adress: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden

This declaration relates to the machinery in the state in which it was placed on the market and excludes components
which are added and/or operations carried out subsequently by the final user.

City and Country: - Boras, Sverige Date: 09/02/2023
— e e

Name: Ted Berglund

Position: Purchaser

VERKTYGSBODEN




Kontaktinformasjon
Verktygsboden Erfilux AB
Kallbacksrydsgatan 1

SE-507 42 Boras

Telefon: 033-202650

E-post: info@verktygsboden.se

Miljevern / kassering

Gjenvinn ugnsket materiale.
Det skal ikke kastes sammen med

)5 ¢

husholdningsavfallet. Alle maskiner,  m—

alt tilbehgr og all emballasje

skal sorteres og leveres til en

gjenvinningsstasjon og kasseres

pa en miljgvennlig mate.

Spesifikasjoner

Nettforbindelse ........c.cccccoeinincnn. 230V/50 Hz, 8 W
Maks. arbeidstrykK ...........cccoooviiiiiniiiiee 8 bar
Luftforbruk........cccoeiniinin. ca. 300-600 liter/minutt
Trykklufttilkobling ... 1/2"
Utvendigmal ........cccoevevnenee. 865 x 565 x 1390 mm
Innvendig mal..................... 850 x 550 x 370/520 mm
VKL e 48,5 kg

Komplett med fluoriserende lampe, vernehansker
og beskyttelsesfilm.

Dimensjoner

905

632

T [P~
K &
O O

I E—

1390

865

Viktig!

Les ngye igjennom bruksanvisningen,
sikkerhetsinstruksjoner og monteringsanvisninger
for du bruker produktet. P4 den maten far du mest
mulig ut av apparatet og feil bruk unngas. Ta vare
pa handboken for fremtidig bruk. Hvis produktet
selges, skal handboken fglge med produktet.

SIKKERHETSINSTRUKSJONER

Les ngye gjennom sikkerhetsinstruksjonene i
handboken fgr du bruker enheten. ADVARSEL!
Nar du bruker enheten, ma grunnleggende
forholdsregler alltid fglges for a redusere faren for
personskade og andre farer forarsaket av for hgyt
lufttrykk.

1. Tilkoblede trykkluftslanger skal ha en
dimensjon pa minst 8 mm og tale et trykk
pa minst 8,6 bar. Trekk alltid stgpselet ut av
veggkontakten og koble fra trykkluftslangen
nar enheten ikke brukes, fgr pafylling av
blasemiddel, ved alle typer service, samt ved
bytting av tilbehgr.

2. Trykkluften ma veere fri for forurensninger som
olje, fuktighet, o.l. Ikke bruk enheten pa fuktige,
vate eller darlig opplyste arbeidsplasser. Ikke
utsett enheten for regn. Hold arbeidsflaten
godt opplyst og ren. Rotete arbeidsplasser kan
medfgre stgrre fare for ulykker.

3. Koble kun til et jordet strgmuttak pa
230 V/50 Hz.

4. Bruk vernebriller og hgrselsvern. Bruk alltid
godkjente vernebriller nar du bruker enheten.
OBS! Vanlige briller fungerer ikke som
vernebriller. Bruk hgrselsvern fordi stgynivaet
kan vaere hgyt under bruk av enheten. Bruk kun
anbefalte blasemidler. Bytt alltid ut et knust
beskyttelsesglass med et som har tilsvarende
stgrrelse og kvalitet.

5. Hold barn unna utstyret. Barn har ikke lov til &
oppholde seg i naerheten av enheten. La aldri
barn handtere enheten eller tilbehgret dens.

6. Nar enheten ikke er i bruk, bgr den oppbevares
pa et tort sted for & beskytte den mot rust.

Den bgr ogsa oppbevares i et last rom sa den er
utilgjengelig for barn.

7. Bytt ut hanskene. Vernehanskene slites ut.

Bytt dem ut med nye ved behov.

Lukk lokket under bruk.

Veer forsiktig med adapteren. Koble aldri

adapteren fra strgmuttaket med vate hender.

Hold strgmledningen unna varme, olje og

skarpe kanter.

0O o



Monteringsanvisning

1. Fest panelet (J) og fronten (K)
til trakten. Legg tetningslisten
ca. 10 mm innenfor den bgyde
kanten.

2. Monter trakten.
1). Bruk skrue M4x10 (CC).
Monter lasen pa frontplaten (2)
til trakten (K).
2). Bruk skrue M6x12 (AA).
Skru frontplaten (K) sammen
med panelet (L).

AA M6x12-skrue =
EE M6-mutter
CC M4x10-skrue =

3. Fest sidepanelet (L) til o—
bakpanelet (K) med skrue 3
M6x12-skrue (AA) og mutter
M6 (EE).

OBS! Ikke glem & bruke en
tetningslist.

AA M6x12-skrue =
EE M6-mutter ©




4.

5.

Monter bakpanelet (J) med
skrue M6x12 (AA) og mutter

M6 (EE).

AA M6x12-skrue ! )
EE M6-mutter ©

Installer traktens bunn (Y) og
lokk (N).

1). Fest de fire skruene til
enden pa trakten.

2). Fest tetningen (NN) rundt
den bgyde kanten.

3). Monter bunnplaten (Y) pa
trakten. Bruk skrue M4x10 (CC)
og skive (GG).

4). Monter dekselet (N) mot
platen (J) med skrue

M6x12 (AA).

CC M4x10-skrue

AA M6x12-skrue (=
|
GG-skive ®

Monter vinkeljernet (P) til
hjgrnet pa trakten.

Monter vinkeljernet (P) til de
fire hjgrnene pa trakten. Bruk
skrue M4x10 og skive (GG).

CC M4x10-skrue =
GG-skive ©

Monteringsanvisning

1

N

Firsty tighten 2
these 4 screws ™2




7. Monter tetningslisten (NN)

rundt kanten pa trakten.
Start ca. 30 mm inn pa
langsiden, og ga rundt hjgrnet.

Installer venstre side av
kabinettet (E) mot siden pa
trakten (L).

1). Installer fgrst de to M6x12-
skruene (AA) i de to midterste
hullene.

2). Pass pa at du monterer
sideplaten (E) i riktig retning.
(Se bilde).

AA M6x12-skrue *]:'

Monter hgyre kabinettside (1)
mot siden pa trakten (L).

1). Installer fgrst de to M6x12-
skruene (AA) i de to midterste
hullene.

2). Pass pa at du monterer
sideplaten (1) i riktig retning.
(Se bilde).

AA M6x12-skrue f]:l

Monteringsanvisning

7




10. Start med a lime tetningsbandet

11.

12.

pa den bakre platen til
trakten (J). Lim deretter pa
sideplaten (E) og sa pa (l).

Fest den bakre platen (C) og de
bakre beina (G). Bruk skrue
M6x12 og M6-mutter. Start med
a skru de tre midterste skruene
pa platen.

AA M6x12-skrue ! -
EE M6-mutter ©

Start med a lime tetningsbandet
til frontplaten (K) pa kjeglen.
Lim deretter tetningsbandet til
den venstre frontplaten (E) og
deretter den hgyre (1).

Monteringsanvisning

10

G

l .-\Fi rstly tighten these
three screws

12




13. Fest na frontplaten (H). Start

med de tre midterste skruene.
Monter deretter de fremre
bena (G). Bruk M6x12-skrue og
M6-mutter.

=
©

AA M6x12-skrue
EE M6-mutter

14. Trekk sugeslangen fra pistolen

15.

gjennom gitteret (B), og monter
sugergret (0). Fest sugergret (0)
pa innsiden av trakten.

Bruk M6x12-skrue og
Mé6-mutter.

Monter trykkslangen med nippel

pa frontplaten (H).

AA M6x12-skrue
EE M6-mutter

©
©

Fest ringene til hanskene (V)

og (V) i hullene pa frontplaten.
Bruk M4x16-skrue, skive og
M4-mutter.

Fest hanskene (R) pa innsiden
ved hjelp av slangeklemmer (S).

M4x16-skrue ]
M4-mutter &
Skive @

Monteringsanvisning

13

hree screws
/ AA P

>

Nl
- | i
."l*ﬁrj ,I
| L%
|| N
|l @

Alr hose nlpple

".II IIII."'|||'E|5.|"|rz-r
Mut
- _Lﬁ{ I Inl
Alr Inlet

7 Th-w
/ J/ "

o Sand hose
Air hose

15




17. Tape tetningsbandet (NN) til

18.

sideplatene () og (E), samt til
bakplaten (C).

Monter toppplaten (D),
lampen (Q) og

strgmbryteren (F).

1). Monter lampefestene (HH)
pa toppplaten (D), slik vist pa
bildet. Bruk M4x6-skrue (DD),
M4-mutter (FF) og

laseskiver (TT).

2). Monter lampen (Q) i
lampefestene (HH), og stram
kabelbandene (lI).

3). Monter toppplaten pa
sandblasekabinettet.

Bruk M6x12-skrue (AA)

og Mé-mutter (EE).

4). Koble lampen (Q) til
strembryteren (F). Hold styr
pa fargene pa kabelen.

5). Skru fast strgmbryteren
pa venstre side av skapet (E).
Vri strgmbryteren slik at den
vender mot forsiden pa skapet.
Bruk M4x10-skrue (CC),

M4-mutter (FF) og skiver (GG).

AA M6x12-skrue
EE M6-mutter
CC M4x10-skrue
DD M4x6-skrue
FF M4-mutter
GG-skive
TT-laseskive
HH-lampeholder
ll-kabelband

c O @08 1O T

Monteringsanvisning

L

18

blue wire blue wmire

‘|_|' E‘“‘“‘*-ugrw wWire
F.




19.

20.

Tape en tetningslist rundt
dgrapningen. Bruk 3x22 mm
tetningslist pa toppplaten og
mot frontplaten (H). Bruk
6x22 mm tetningslist pa
sideplatene (E) og ().

Monter dekselet og
strgmadapteren.

1). Monter dekselet pa
toppplaten. Bruk M6x12-skrue
(AA) og M6-mutter (EE).

2). Monter sikkerhetssperrene
(T) i skapet og dgren. Bruk
M4x10-skrue (CC).

3). Koble adapteren (QQ) til
strgmbryteren (F).

AA M6x12-skrue E]:I
EE M6-mutter

CC M4x10-skrue @)
QQ-strgmadapter =]

AN

Bruk

1.

3.

Forberedelser fgr sandblasing. Alle deler som
skal sandbldses ma veere fri for olje, fett og
fuktighet. Sgrg for at delene er tgrre for du
legger dem i kabinettet.

. Lufttrykk. Normalt arbeidstrykk er pa mellom

3,5 0g 5,5 bar. Et trykk pa inntil 8,6 bar kan
brukes, men et sa hgyt trykk vil gdelegge
enkelte materialer, som glasskuler. Normalt
stilles trykket til 5,5 bar. Dette passer de fleste
materialer. For materialer som stal, aluminium
eller skjgre overflater, starter man med et lavere
trykk som gkes etter behov til man oppnar
gnsket effekt.

Vinkel og avstand pa blasepistolen. Rett
pistolen i en vinkel pa mellom 45° og 60°

mot gjenstanden. La rikosjettene rettes mot
baksiden av skapet. Ikke hold pistolen i en vinkel

pa 90° mot gjenstanden, fordi blasematerialet
vil da sprette tilbake mot pistolen og redusere
blasestralen. Det sliter ogsa pa pistoldelene
og seglasset. Hold pistolen pa ca. 15 cm
avstand. Advarsel. Pistolen skal alltid peke
vekk fra operatgren mot gjenstanden som skal
sandblases.

Sandblas aldri nar kabinettdgren er ulast eller
apen. Fjern alltid lufttilkoblingen ved vedlikehold
og service av enheten.

. Blasemiddel. Blasemidlet skal alltid vaere t@rt

og av god kvalitet. Fuktighet gjgr at bldsemidlet
flyter darligere og tetter igjen inntaksrgr, slanger
og beholdere.

. Stgrrelse pa munnstykket. Ved a gke diameteren

pa munnstykket, kan avvirkningen gkes
betraktelig. Dette krever derimot gkt luftstrgm
(som kompressoren ma kunne gi).



Vedlikehold

1. Blasepistol. Munnstykket skal kontrolleres

etter 10-12 timers bruk. Hvis munnstykket slites
ujevnt, skal det dreies en 1/4 omdreining etter
10 timers bruk.

. Klumpdannelse i blasemiddel.
Klumpdannelse forarsakes av fuktighet i
lufttilfgrselen, eller fra deler som er fete eller
oljete. Hvis det ikke behandles, vil blasemidlet
flyte ujevnt og til slutt tette inntaksrgret eller
pistolen.

Sjekk lufttilfgrselen. Monter en effektiv
fuktutskiller om ngdvendig. Deler som

skal sandblases ma avfettes grundig for
sandblasingen.

. Omvendt trykk. Hvis blasemidlet stopper,
hold for munnstykket pa pistolen og trykk pa
avtrekkeren i noen sekunder. Dette gjgr at
luften presses ut bakover og dermed renser
blaseslagen. Pa denne maten kan man enkelt
rette opp tilstoppinger.

. Blasepistolen mister trykk. Still regulatoren
pa 5,5 bar, aktiver blasepistolen og kontroller
trykkmaleren. Hvis trykket synker betraktelig,
er det tegn pa for lite lufttilfgrsel. Dette kan
skyldes en slange med for liten diameter, en
reduserende hurtigkobling, et tett filter, eller

en kompressor som ikke gir tilstrekkelig flyt.
Luftslangen skal vaere 1/2" eller stgrre.

. Darlig sikt - svaert mye stev. Luftinntaket
ma veere fritt for fremmedlegemer, slik at luft
kan komme inn i kabinettet. Beholderen pa
stgvsugeren kan vaere full og ma temmes (dpne
luken i bunnen pa stgvsugeren for & tamme
beholderen). Stgvfilteret i stgvsugeren kan vaere
tilstoppet eller ma skiftes ut. Blasemiddelet

kan veere brukt opp sa det hovedsaklig bestar
av stgvpartikler. Tom ut og fyll pa nytt middel.
Rengjor stgvsugeren og filteret.

. Darlig sikt - stevete seglass. Seglasset er
utstyrt med en klar beskyttelsesfilm. Filmen vil
gradvis bli mattere. Den skal da erstattes med
en ny film. Ved bruk av en beskyttelsesfilm kan
levetiden til seglasset forlenges. Pass pa a teipe
forsvarlig nar du installerer ny beskyttelsesfilm.
Hvis ikke vil stgv trenge inn mellom glasset og
filmen.

. Darlig flyt av blasemiddel. Sjekk at det ikke
finnes fukt i kabinettet. Om ngdvendig, monter
et fuktutskiller, skift ut fuktig blasemiddel, og
rengjor slanger og dyser. Se etter eventuelle
hull i slangene. Bytt ut ved behov. Rester i
blasemidlet. Pass pa sa det ikke kommer papir
i midlet. Dette kan fort gjgre at munnstykket og
slanger tettes. Bytt ut eller sikt blasemidlet.

@ke driftssikkerheten gjennom forehyggende
tiltak

Det vanligste problemet med sandblaseutstyret

er at kapasiteten reduseres. Et godt vedlikeholdt
sandbldsekabinett vil gi brukeren mange ars
konstant bruk. Nar driften avtar, kan operatgren
vanligvis finne arsaken til problemet ved a sjekke
felgende:

1. Lufttilfersel. Hvis trykkmaleren viser ubelastet
verdi (blasepistolen er ikke aktivert), aktiver
blasepistolen og kontroller trykkmaleren.

Hvis trykket synker betraktelig, betyr det

at lufttilfgrselen er for lavt eller blokkert.
Rengjgr filteret og kontroller fuktutskilleren og
slangene. Kontroller ogsa koblingene tilbake

til kompressoren. Bruk en trykkmaler for a
kontrollere trykket langs ledningen, eller bytt ut
regulatoren i sandblasekabinettet hvis den viser
feil verdier.

2. Blasepistol. Munnstykket vil etter hvert slites
ut. Erstatt det med et nytt nar dimensjonen har
okt med 1/16 av den opprinnelige stgrrelsen,
eller hvis det er ujevnt slitt. Juster om ngdvendig
for ulike blasemidler og forhold. En riktig
fungerende pistol trekker 38-43 cm/Hg pa et
manometer.

3. Stavsuger. (Ikke inkludert med denne
modellen.) Utilstrekkelig ventilasjon i kabinettet
gir redusert effektivitet fra pistolmunnstykket
og redusert oversikt over arbeidet i kabinettet.
Bruk stgvsugerens ristefunksjon etter ca.

20-30 minutters bruk, eller etter hver bruk (oftere
nar blasemiddelet er slitt). Tém beholderen
minst en gang om dagen. Fjern filteret og blas
rent jevnlig med trykkluft, slik at stgvsugeren
kan jobbe effektivt. Bytt filteret ved behov.

4. Blasemiddel. Bruk blasemiddel av hgy kvalitet
med en stgrrelse som passer arbeidsoppgaven.
Blasemiddel som inneholder kvartspartikler
er helsefarlig. Innanding av kvartsstgv kan
forarsake sykdommer, f.eks. silikose, som er
en uhelbredelig lungesykdom. Det tar lang tid
for man merker silikose. Derfor er det viktig a
beskytte seg mot stgvet fra begynnelsen av.
Fuktighet i et skittent bldsemiddel kan forarsake
akutt stopp. Oppbevar blasemiddelet pa et
tert sted, og fyll pa med en passende mengde
middel. Blasemidlet bgr ligge pa et niva som er
ca. 15 cm over inntaksrgret. Hvis det fylles pa
mindre enn dette, vil det forurenses og brukes
opp raskere. Desto mindre du har i systemet,
desto mindre trenger du a bytte ut, derimot.

5. Blasemidlets vei. Skift ut slanger som viser
tegn til myke flekker eller slitasje. Juster
pistolmunnstykket for @ oppna en passende
flyt. En blanding som er for fet vil forarsake



en pulsering fra pistolen. En uvanlig hgy lyd
under sandblasingen indikerer en blanding
som er for mager. En fet blanding gir mindre
bevegelser, mens en mager blanding reduserer

antall kollisjoner. Begge reduserer effektiviteten.

Hvis noe fgles uklart, hjelper vi deg gjerne med
veiledning og svarer pa spgrsmal - ta kontakt
med vart verksted. Telefon 033-20 26 56 eller
verkstad@verktygsboden.se.

Bruksanvisning

1.

10.

Koble adapteren pa sandblasekabinettet til et
230 V/50 Hz strgmuttak.

Koble trykklufttilkobling pa
sandblasekabinettet til kompressorens
trykkluftslange.

Kompressoren bgr ha en kapasitet pa minst
420-700 liter/min ved 5,5 bar. Pass pa at

det ikke er luftlekkasje. Skulle det oppsta en
lekkasje, koble fra trykkluftslangen og reparer
lekkasjen fgr du bruker sandblasekabinettet pa
nytt. ADVARSEL! Ikke bruk et lufttrykk som er
hgyere enn 8,6 bar i sandblasekabinettet.

Sjekk slangene inne i sandblasekabinettet,
samt koblingen til blasepistolen. Kontroller
ogsa at sugeslangen for blasemiddelet sitter
godt fast pa blasepistolen og sugergret.

Hell bldasemiddel i bunnen av
sandblasekabinettet. Ikke bruk for mye
blasemiddel, da dette kan fgre til langsom og
ineffektiv sandblasing.

SIa pa lyset i sandblasekabinettet med
strgmbryteren.

Plasser gjenstanden som skal sandblases pa
gitteret inne i kabinettet, og lukk dgren.

Stikk hendene inn i vernehanskene, og sgrg for
at du kan bevege begge hendene lett.

Ta tak i blasepistolen og rett den mot
gjenstanden som skal sandblases. Hvis
blasemiddelet ikke kommer ut, kan det vaere
at inntaksrgret ma rengjgres. OBS! Rett aldri
blasepistolen mot fingrene eller hanskene.
Du risikerer da & fa alvorlige skader.

Hold gjenstanden som skal sandblases med
den ledige handen. Hold fingrene pa en mate
som gjor at de ikke havner i stremmen av

sandblasemiddel. Det kan vaere ngdvendig a

flytte pa fingrene under sandblasingsprosessen

for & unnga skade dem.

Du kan holde munnstykket sa neert som

5 cm fra overflaten som skal sandblases, om
ngdvendig. Flytt bldsepistolen frem og tilbake
eller rundt i sirkler, samtidig som du holder
fingrene unna bldasemiddelet.

11.

12.

For a sjekke resultatet av sandbldsingen, slipp
blasepistolen og avtrekkeren, og ta hendene
ut av vernehanskene. Apne dgren og inspiser
gjenstanden som sandblases. Fortsett a
sandbldse gjenstanden, om ngdvendig.

Nar gjenstanden er ferdig sandblast, fjern den
fra kabinettet, lgsne lufttrykkslangen og sla av
lyset. Trekk ut adapteren fra strgmtilfgrselen
dersom sandbldsekabinettet ikke skal brukes
over lengre tid.

Utskifting av blasemunnstykke

Fire bldasemunnstykker (2x @ 6 og 2x @ 7 mm)
fglger med sandblasekabinettet. Jo grovere
blasemiddelet er, desto stgrre skal apningen pa
munnstykket veere.

Vedlikehold
ADVARSEL! Trekk stgpselet ut av veggkontakten

og koble fra trykkluften fgr det utfgres service/
vedlikehold eller skiftes tilbehgr.

1.
2.

Rengjgr luftfilteret ofte og regelmessig.

Kontroller vernehanskene og blasemunnstykket
regelmessig for slitasje.

Sjekk bldsemiddelet. Hold det fritt for smuss
og fuktighet. Bytt ut bldsemiddelet nar det er
utslitt.

Rengjer innsiden pa sandblasekabinettet
regelmessig.

Unnga fuktighet i trykkluftslangen.
Sjekk dgrens tetningslist en gang i uken.

Ikke bruk sandblasekabinettet med et trykk
som overstiger 8,6 bar.

Hvis lysrgrene ma skiftes, bytt dem ut med ror
av samme type.

Hvis bldsemiddelet setter seg fast pa grunn av
statisk elektrisitet, kan det skyldes for tgrt vaer.
La gjenstanden som er ferdige sandblast sta
pa gitteret, og ikke bergr den fgr blasemiddelet
er "rent av".



Liste over reservedeler

Description

Quantity

Top door assembly

1

Description

Quantity

Work shelf

Funnel bottom cap

Back plate

Pick-up tube

Top plate

Bracket

Left plate

Lamp

Swiltch Box

Glove

Foot

Glove clamps

Front plate

Safety plate

Right plate

Mountlng ring of gloves

Funnel back plate

Gloves seats

Funnel front plate

Gun assembly

Funnel side plate

Sand boards

ET_EL—ID'HFHDDUJ}g

Top door locker

Funnel bottom plate

Nﬂ:xg{cammgnozé’

Funnel locker




EG FORSIKRING OM SAMSVAR

2006/42/EC (MD), 2014/30/EU (EMC)
OPPRINNELIG ERKLARING

Vi, produsenten,

Foretak: Verktygsboden Erfilux AB
Adresse: Kallbacksrydsgatan 1, SE-507 42 Boras, Sweden
Telefon: +46-33—-2026 53

forsikrer om at konstruksjon og produksjon av dette produktet markedsfgrt under varemerket PELA

Maskin: Mini sandblaster, Sand blaster Cabinet, Sandblaster, 220L
Typebetegnelse: XH-SBC30, XH-SBC110, XH-SBC220-D
Artikkelnummer: 488498, 497941, 497931

folger alle relevante bestemmelser i samsvar med 2006/42/EC (MD) & 2014/30/EU (EMC).

For & overholde ovennevnte direktiv er fplgende harmoniserte standarder brukt:

Standard:
EN 1248:2001+A1:2009 EN 60204-1:2018 EN IEC 55015:2019+A11:2020
EN 61547:2009 EN IEC 61000-3-2:2019+A:2021

EN 61000-3-3:2013+A1:2019+A2:2021

Meldt organ: Intertek testing service Zhejiang Ltd.
Sertifikatnummer: 210100566HZH-V1 / 221100216HZH-V1

Dette produktet ble CE-merket i: 2023

Person som er autorisert til 4 utarbeide den tekniske dokumentasjonen, og er etablert i Det europeiske fellesskapet:
Navn: Lars Edwardsson
Adresse:  Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden

Denne erklaeringen gjelder utelukkende for produktet i den utfgrelsen det ble markedsfgrt i og utelukker
komponenter som sluttkunden legger til nd og/eller pa et senere tidspunkt.

Poststed og land: Boras, Sverige Dato: 09/02/2023
(/_@ ‘/

Navn: Ted Berglund

Stilling: Purchaser

VERKTYGSBODEN




Kontaktoplysninger

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1

SE-507 42 Boras

Telefon: +46 033-202650
E-mail: info@verktygsboden.se

Miljebeskyttelse/skrotning

Genanvend ugnsket materiale, smid
det ikke i husholdningsaffaldet.

Alle maskiner, alt tilbehgr og al .
emballage skal sorteres og afleveres

pa en genbrugsstation, hvor det skal

bortskaffes pa en miljgvenlig made.
Specifikationer
Nettilslutning.........cccccoooeeeein 230V/50Hz, 8 W
Maks. arbejdstryk ..........cooeveeeieieiiieieeee, 8 bar
Luftforbrug ........ccocovee ca. 300-600 liter/minut
TryklufttilsIutning .....c.ooeeveeieceee 1/2"
Udvendige mal ...........c............ 865 x 565 x 1.390 mm
Indvendige mail................... 850 x 550 x 370/520 mm
VAL .. 48,5 kg

Komplet med lysrgrslampe, beskyttelseshandsker
og beskyttelsesfilm.

Dimensioner

905

lﬁﬂ[:%

8 g
O O

[ |-

632

T

1390

865

Vigtigt!

Laes brugsanvisningen, sikkerhedsinstruktionerne
og monteringsvejledningen omhyggeligt, inden

du anvender produktet. Pa den made far du mest
muligt ud af dit apparat, og forkert brug undgas.
Gem brugsanvisningen til fremtidig reference, og
ved eventuelt salg skal anvisningen fglge produktet.

SIKKERHEDSINSTRUKTIONER

Laes brugsanvisningens sikkerhedsinstruktioner
omhyggeligt, inden du anvender blaesekabinen.
ADVARSEL! Nar blaesekabinen anvendes, skal
grundleeggende forholdsregler altid fglges for at
reducere risikoen for personskade og andre risici
forarsaget af for hgjt lufttryk.

1. Tilsluttede trykluftslanger bgr ikke have en
dimension pa mindre end 8 mm og skal tale et
tryk pa mindst 8,6 bar. Treek altid stikket ud af
stikkontakten og afmonter trykluftslangen, nar
blaesekabinen ikke anvendes, ved pafyldning
af blaeesemiddel, ved al slags service og ved
udskiftning af tilbehgr.

2. Trykluften skal vaere fri for forurenende stoffer

sasom olie, fugt osv. Anvend ikke blaesekabinen

pa fugtige, vade eller darligt oplyste
arbejdspladser. Udsaet ikke blaesekabinen for
regn. Hold arbejdsfladen godt oplyst og ren.

Rodede arbejdspladser medfgrer stgrre risiko

for ulykker.

Tilslut kun til en jordet 230 V/50 Hz-stikkontakt.

Beer sikkerhedsbriller og hgrevaern. Baer

altid godkendte sikkerhedsbriller ved brug af

blaesekabinen. BEMARK! Almindelige briller

er ikke sikkerhedsbriller. Beer hgrevaern, da
blaesekabinens lydniveau kan veere hgjt under
brug. Anvend kun anbefalede bleesematerialer.

Udskift altid et knust beskyttelsesglas med et

af tilsvarende stgrrelse og kvalitet.

5. Hold bgrn vaek fra udstyret. Bern ma ikke
opholde sig i naerheden af blaesekabinen.

Lad dem aldrig handtere blaesekabinen eller
dens tilbehgr.

6. Nar blaesekabinen ikke anvendes, skal den
opbevares pa et tgrt sted for at beskytte
mod rust samt i et afldst omrade, hvor den er
utilgaengelig for bgrn.

7. Udskift handskerne. Beskyttelseshandskerne

bliver slidt, udskift dem med nye efter behov.

Luk og las dgren under brug.

Veaer forsigtig med adapteren. Tag aldrig

adapteren ud af stikkontakten med vade

haender. Hold netledningen vaek fra varme,

olie og skarpe kanter.

Hw

0 o



1.

Monter panelet (J) og
fronten (K) pa tragten.
Laeg teetningslisten ca. 10 mm
inde i den bgjede kant.

Monter tragten.

1). Anvend skrue M4x10 (CC).
Monter frontpladeldsen (Z) pa
tragten (K).

2). Anvend skrue M6x12 (AA).
Skru frontpladen (K) sammen
med panelet (L).

AA M6x12 skrue =
EE M6 metrik
CC M4x10 skrue =

Monter sidepanelet (L) med
bagpanelet (K). Anvend skrue

M6x12 (AA) og motrik M6 (EE).

BEMARK! Glem ikke at
anvende en taetningsliste.

AA M6x12 skrue =
EE M6 matrik @)

Monteringsvejledning

]




Monteringsvejledning

4. Monter bagpanelet (J) ved
hjeelp af skrue M6x12 (AA) 4

og mgtrik M6 (EE).

AA M6x12 skrue ! )
EE M6 motrik ©

5. Monter tragtens bund (Y)
og lag (N). 0
1). Skru de fire skruer fast i
enden pa tragten.
2). Fastgor teetningen (NN)
rundt om den bgjede kant.
3). Monter bundpladen (Y)
mod tragten. Anvend skrue
M4x10 (CC) og skive (GG).

N

4). Monter daekslet (N) mod Firsty tighten )
pladen (J) med skruen these 4 screws N
M6x12 (AA). 4

CC M4x10 skrue

AA M6x12 skrue (=
|
GG skive ®

6. Monter vinkeljernet (P)
pa tragtens hjgrne.
Monter vinkeljernet (P) pa de
fire hjgrner i tragten. Anvend
skrue M4x10 og skive (GG).

CC M4x10 skrue =
GG skive ©




Monteringsvejledning

7. Monter taetningslisten (NN)
rundt om kanten pa tragten. 7
Start omkring 30 mm inde pa
langsiden og ga rundt om
hjgrnet.

8. Monter venstre kabineside (E)

mod tragtens side (L).

1). Monter fgrst de to M6x12
skruer (AA) i de to midterste
huller.

2). Sgrg for at montere
sidepladen (E) i den rigtige
retning. (se billede).

AA M6x12 skrue *]:'

9. Monter hgjre kabinetside (1)

mod tragtens side (L).

1). Monter fgrst de to M6x12
skruer (AA) i de to midterste
huller.

2). Sgrg for at montere
sidepladen (1) i den rigtige
retning. (se billede).

AA M6x12 skrue f]:l




10. Start med at klistre

11.

12.

teetningsbandet pa
bagpladen til tragten (J).
Klistr det derefter pa
sidepladen (E) og
derefter pa (I).

Monter bagpladen (C) og de
bagerste ben (G). Anvend
skrue M6x12 og M6 matrik.
Start med at skrue de tre
midterste skruer fast pa
pladen.

AA M6x12 skrue ! -
EE M6 metrik ©

Start med at klistre
teetningsbandet fast pa
keglens frontplade (K).

Klistr derefter teetningsbandet
pa den venstre frontplade (E)
og derefter den hgjre (1).

Monteringsvejledning

10

G

l .-\Fi rstly tighten these
three screws




13. Fastger nu frontpladen (H).

Start med de tre midterste
skruer. Monter derefter
forbenene (G). Anvend M6x12

skrue og M6 matrik.

=
©

AA M6x12 skrue
EE M6 meatrik

14. Traek sugeslangen fra pistolen

15.

gennem gitteret (B) og monter
sugergret (0). Fastgar
sugergret (0) til indersiden af
tragten. Anvend M6x12 skrue
og M6 mgtrik.

Saml trykslangen med nippel

i frontpladen (H).

AA M6x12 skrue
EE M6 matrik

©
©

Fastger ringene til

handskerne (V) og (U) i hullerne
i frontpladen. Anvend M4x16
skrue, skive og M4 motrik.
Fastggr handskerne (R) pa
indersiden ved hjeelp af
slangeklemmer (S).

M4x16 skrue ]
M4 mgtrik &
Skive @

Monteringsvejledning

13

hr'!

! G

I:\- II." , 1
j o 4,_-* I lll A rf‘
dad |,I
K 17
]
N
--J} | | ":L-"

Alr hose nlpple

".II IIII."'|||'E|5.|"|rz-r
Mut
- _Lﬁ{ I Inl
Alr Inlet

7 Th-w
/ J/ "

o Sand hose
Air hose

15




17. Tape teetningsbandet (NN) fast

18.

pa sidepladerne (1) og (E) og
ogsa pa bagpladen (C).

Monter toppladen (D),

lampen (Q) og
strgmafbryderen (F).

1). Som billedet viser, monteres
lampebeslagene (HH) i
toppladen (D). Anvend M4x6
skrue (DD), M4 mgtrik (FF)

og laseskiver (TT).

2). Monter lampen (Q)

i lampebeslagene (HH),

og stram kabelbinderne (I1).
3). Monter toppladen pa
blaesekabinen. Anvend M6x12
skrue (AA) og M6 mgtrik (EE).
4). Slut lampen (Q) til
strgmafbryderen (F). Hold styr
pa kablernes farver.

5). Skru strgmafbryderen fast
pa venstre side af kabinen (E).
drej stremafbryderen, sa den
vender mod kabinens front.
Anvend M4x10 skrue (CC) M4

metrik (FF) og skiver (GG).

TT laseskive

HH lampeholder

AA M6x12 skrue =
EE M6 mgatrik @)
CC M4x10 skrue =
DD M4x6 skrue =
FF M4 mgtrik e
GG skive ©
]
2
¥

[l kabelbinder

Monteringsvejledning

L

18

blue wire blue wmire

‘|_|' E‘“‘“‘*-ugrw wWire
F.




19. Tape en taetningsliste fast

20. Monter dgren og

omkring dgrhullet. Anvend
3x22 mm taetningsliste pa
toppladen og mod
frontpladen (H). Anvend
6x22 mm teetningsliste pa
sidepladerne (E) og (I).

strgmadapteren.

1). Monter dgren pa toppladen.
Anvend M6x12 skrue (AA) og
M6 meotrik (EE).

2). Monter sikkerhedslasene (T)
i kabinen og dgren. Anvend
M4x10 skrue (CC).

3). Slut adapteren (QQ) til
stremafbryderen (F).

AA M6x12 skrue -
EE M6 matrik

CC M4x10 skrue @
QQ strgmadapter =

AN

Brug

1. Forberedelser inden blaesning Alle dele, der skal

blaeses, skal veere fri for olie, fedt og fugt. Serg
for, at delene er tgrre, inden du placerer dem i
kabinen.

. Lufttryk Normalt arbejdstryk ligger mellem

3,5 0g 5,5 bar. Der kan anvendes op til 8,6 bar,
men ved et sa hgjt tryk gdeleegges visse
blaesematerialer, f.eks. glaskugler. Normalt
saettes trykket til 5,5 bar, dette passer til de
fleste materialer, til materialer sdsom stal,
aluminium eller sarte overflader starter man
ved et lavere tryk og gger evt., indtil man nar en
gnsket effekt.

. Blaesepistolens vinkel og afstand Ret pistolen
i en vinkel pa 45° til 60° mod genstanden.
Lad rikochetterne vende mod kabinens
bagside. Hold ikke pistolen i en 90° vinkel

mod genstanden, fordi bleesematerialet sa
springer tilbage mod pistolen og reducerer
blaesestralen. Det slider ogsa pa pistolens dele
og skuevinduet. Hold pistolen i en afstand pa
ca. 15 cm. Advarsel Pistolen skal altid pege
vaek fra operatgren mod den genstand, der skal
blaeses.

Blaes aldrig med kabinedgren ulast eller
aben. Fjern altid lufttilslutningen under
vedligeholdelse og service af apparatet.

. Blaesemidler Blaesemidlet skal altid vaere af

god kvalitet og tert. Fugt far bleesematerialet til
at flyde darligere og tilstopper indsugningsrgr,
slanger og beholdere.

. Mundstykkets stgrrelse Ved at gge

mundstykkets diameter kan maengden gges
markant, men det kraever gget luftflow (det skal
kompressoren kunne levere).



Vedligeholdelse

1. Bleesepistolen Efter 10-12 timers brug skal

mundstykket kontrolleres. Hvis mundstykket
slides ujaevnt, skal det drejes 1/4 omgang efter
10 timers brug.

. Klumpdannelse af bleesemidler
Klumpdannelse forarsages af fugt i lufttilfgrslen
eller fra dele, der er fedtede eller olieagtige.
Hvis dette ikke afhjaelpes, vil blaesemidlet flyde
ujaevnt og til sidst tilstoppe indsugningsrgret
eller pistolen.

Kontrollér lufttilfgrslen, installer om ngdvendigt
en effektiv fugtudskiller. Affedt de dele, der skal
bleeses, grundigt, inden du blaeser dem.

. Omvendt tryk Hvis bleesemidlet nogle gange
stopper, skal du holde for mundstykket pa
pistolen og trykke pa aftraekkeren i et par
sekunder. Dette bevirker, at luften presses ud
baglaens, og dermed renses blaeseslangen.

Pa den made kan tilstopning nemt afhjeelpes.

. Blaesepistolen mister tryk Indstil
regulatoren pa 5,5 bar, aktivér blaesepistolen

og kontrollér trykmaleren, hvis trykket falder
markant indikerer det, at lufttilfgrslen ikke er
tilstraekkelig. Det kan skyldes, at slangen har en
for lille diameter, en reducerende hurtigkobling,
et tilstoppet filter eller en kompressor, der ikke
giver tilstreekkeligt flow. Luftslangen bgr vaere
1/2” eller storre.

. Darlig sigtbarhed - ekstremt stgvet
Luftindtaget skal veere frit for genstande og

skal tillade, at der kan komme luft ind i kabinen.
Stgvsugerens beholder kan vaere fuld og skal
temmes (abn laget i bunden af stgvsugeren for
at tamme beholderen). Stgvfilteret i stgvsugeren
kan veere tilstoppet eller skal udskiftes.
Bleesemidlet kan veere opbrugt og bestar mest
af stgvpartikler, tam ud og udskift midlet, renggr
stgvsugeren og filteret.

. Darlig sigtbarhed - stgvet skuevindue

Pa skuevinduet er der monteret en klar
beskyttelsesfilm. Filmen bliver slidt med

tiden, udskift den med en ny. Ved at anvende
beskyttelsesfilm kan skuevinduets levetid
forleenges. Sgrg for at pafgre den omhyggeligt,
nar du monterer en ny beskyttelsesfilm, ellers
kommer der stgv ind og saetter sig mellem
glasset og filmen.

. Darligt flow af bla&esemiddel Kontrollér, at der
ikke er fugt i kabinen, installer evt. fugtudskiller,
udskift fugtigt blaeasemiddel og renger slanger
og mundstykker. Sgg efter eventuelle huller

i slangerne, udskift om ngdvendigt. Snavs i
blaesemidlet, sgrg for, at der ikke havner papir

i midlet, da dette let medfgrer, at mundstykker
og slanger bliver tilstoppet. Udskift eller sigt
blaesemidlet.

@Age driftssikkerheden gennem forebyggende
foranstaltninger

Det mest almindelige problem for en bruger med
blaeseudstyr er, at produktionskapaciteten falder.
Hvis bleesekabinen vedligeholdes kontinuerligt,

kan brugeren have gavn af den i mange ar. Nar
produktionen falder, kan operatgren normalt finde
arsagen til problemet ved at kontrollere fglgende:

1. Lufttilfersel Hvis trykmaleren viser en
ubelastet veerdi (blaesepistolen er ikke aktiveret),
skal du aktivere blaesepistolen og kontrollere
trykmaleren. Hvis trykket falder markant,
indikerer det, at lufttilfgrslen ikke er tilstreekkelig
eller blokeret. Renger filtre, og kontrollér
fugtudskiller og slanger inklusive forbindelser
tilbage til kompressoren. Anvend en trykmaler
til at kontrollere trykket langs ledningen eller
udskift bleesekabinens regulator, hvis den viser
forkerte vaerdier.

2. Blaesepistol Mundstykket slides efterhanden.
Udskift det med et nyt, nar dimensionen er gget
med 1/16 af den oprindelige stgrrelse, eller hvis
det er slidt ujeevnt. Juster om ngdvendigt til
forskellige blaesemidler og forhold. En korrekt
fungerende pistol treekker 38-43 cm/Hg pa et
manometer.

3. Stavsuger (medfglger ikke til denne model)
Utilstraekkelig ventilation i kabinen resulterer
i reduceret effektivitet fra blaesepistolens
mundstykke og reduceret overblik over arbejdet
i kabinen. Anvend stgvsugerens rystefunktion
efter ca. 20-30 minutters brug eller efter hver
brug (oftere nar bleesemidlet er slidt). Tem
beholderen mindst én gang om dagen. Fjern
filteret og blaes det jeevnligt rent med trykluft,
sa stgvsugeren kan arbejde effektivt. Udskift
filteret om ngdvendigt.

4. Blaesemidler Anvend bleesemiddel af hgj
kvalitet med en stg@rrelse, der er tilpasset
efter opgaven. Blaesemidler, der indeholder
kvartspartikler, udggr en sundhedsfare. Indandet
kvartsstgv kan fordrsage sygdomme, f.eks.
silikose, som er en uhelbredelig lungesygdom.
Det tager lang tid, inden silikose viser sig. Derfor
er det vigtigt at beskytte sig mod stgvet allerede
fra begyndelsen. Fugt i et snavset bleesemiddel
kan forarsage et akut stop. Opbevar
bleesemidlet pa et tort sted og efterfyld med
passende mangde. Blaesemidlet ber ligge pa et
niveau pa ca. 15 cm over indsugningsrgret, hvis
det er mindre, vil det blive forurenet og forbrugt
hurtigere. Men jo mindre du har i systemet,
desto mindre skal du udskifte.



5. Blaesemidlets vej Udskift slanger, som

viser tegn pa blgde pletter eller slid. Juster
pistolmundstykket for at opna et passende flow.
For fedtet blanding forarsager en pulsering fra
pistolen. En usaedvanlig hgj lyd ved blaesning
indikerer en for tynd blanding. En fedtet blanding
resulterer i mindre bevaegelser, mens en tynd
blanding reducerer antallet af kollisioner.

Begge reducerer effektiviteten. Hvis noget

foles uklart, hjeelper vi gerne med instruktioner
og svarer pa spgrgsmal - kontakt vores
vaerksted. Telefon +46 (0) 33 -20 26 56 eller
verkstad@verktygsboden.se.

Brugsanvisning

1.

Tilslut blaesekabinens adapter til en
230 V/50 Hz- stikkontakt.

Slut blaesekabinens tryklufttilslutning til
kompressorens trykluftslange.
Kompressoren skal have en kapacitet pa

mindst 420-700 liter/min ved 5,5 bar. Kontrollér,

at der ikke er luftlaekage. Skulle der opsta
en laekage, skal du frakoble trykluftslangen
og reparere leekagen, fgr du anvender
blaesekabinen igen. ADVARSEL! Anvend ikke
hgjere lufttryk end 8,6 bar til bleesekabinen.

Kontrollér slangerne inde i blaesekabinen
samt tilslutningen til bleesepistolen. Kontrollér
0gsa sugeslangen til blaesemidlet, sa den
sidder godt fast pa blaesepistolen og i
indsugningsreret.

Haeld blaesemiddel i bunden af blaesekabinen.
Anvend ikke for meget blaesemiddel, da dette
kan resultere i langsom og ineffektiv blaesning.

Taend for blaesekabinens belysning ved hjaelp
af strgmafbryderen.

Placer den genstand, der skal blaeses, pa
gitteret inde i blaesekabinen og luk dgren.

Tag beskyttelseshandskerne pa og serg for,
at begge haender er let bevaegelige.

Tag fat i bleesepistolen og ret den mod den
del, der skal bleeses. Hvis der ikke kommer
blaeesemiddel ud, kan det vaere ngdvendigt at
rense indsugningsrgret. BEMZRK! Ret aldrig
blaesepistolen mod fingre eller handsker.

Du risikerer i givet fald at fa alvorlige skader.

Hold den genstand, der skal blaeses, med
din frie hand. Hold fingrene pa en sadan
made, at de ikke havner i blaasestrgmmen.
Det kan veere ngdvendigt at flytte fingrene
under blaeseprocessen for at undga skader
pa fingrene.

10. Du kan om ngdvendigt holde mundstykket
sa taet som 5 cm fra den overflade, der skal
blaeses. Flyt blaesepistolen frem og tilbage
eller rundt i cirkler, samtidig med at du holder
fingrene veek fra blaesemidlet.

11. For at kontrollere resultatet af blaesningen skal
du slippe blaesepistolen og aftraskkeren og
tage haenderne ud af beskyttelseshandskerne.
Abn dgren og undersgg den blaeste genstand.
Fortseet om ngdvendigt med yderligere
bleesning af genstanden.

12. Nar genstanden er feerdigbleest, skal du
fierne den, Igsne lufttryksslangen og slukke
for belysningen. Tag adapteren ud, hvis
bleesekabinen ikke skal anvendes i leengere tid.

Udskiftning af blaesemundstykke

Der medfglger fire blaesemundstykker

(2x @ 6 0g 2x @ 7 mm) til blaesekabinen.
Jo grovere blaesemidlet er, desto starre er
mundstykkets abning.

Vedligeholdelse
ADVARSEL! Tag stikket ud af stikkontakten,

og afbryd trykluften inden enhver form for service
og ved udskiftning af tilbehgr.

1. Rengor luftfilteret regelmaessigt og ofte.

2. Kontrollér jeevnligt beskyttelseshandsker og
bleesemundstykker for slid.

3. Kontrollér blaesemidlet. Hold det frit for snavs
og fugt. Udskift bleesemidlet, nar det er slidt.

4. Renggr regelmaessigt bleesekabinens
inderside.

Undga fugt i trykluftslangen.

Kontrollér dgrens taetningsliste én gang om
ugen.

7. Anvend ikke bleesekabinen med et hgjere tryk
end 8,6 bar.

8. Huvis lysstofrgrene skal udskiftes, skal de
udskiftes med et rgr af tilsvarende type.

9. Huvis blaesemidlet seetter sig fast pa grund af
statisk elektricitet, kan det skyldes for tgrt vejr.
Lad den feerdigblaeste genstand sta pa gitteret
og undga at rgre ved den, indtil bleesemidlet
"lgber" af.



Reservedelsliste

Description

Quantity

Top door assembly

1

Description

Quantity

Work shelf

Funnel bottom cap

Back plate

Pick-up tube

Top plate

Bracket

Left plate

Lamp

Swiltch Box

Glove

Foot

Glove clamps

Front plate

Safety plate

Right plate

Mountlng ring of gloves

Funnel back plate

Gloves seats

Funnel front plate

Gun assembly

Funnel side plate

Sand boards

ET_EL—ID'HFHDDUJ}g

Top door locker

Funnel bottom plate

Nﬂ:xg{cammgnozé’

Funnel locker




EF-OVERENSSTEMMELSESERKLARING

2006/42/EC (MD), 2014/30/EU (EMC)

ORIGINAL ERKLARING

Vi, producenten

Virksomhed: Verktygsboden Erfilux AB
Adresse: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden
Telefon: +46-33-2026 53

bekraefter, at konstruktion og fremstilling af dette produkt, der markedsfgres under varemaerket PELA,

Maskine: Mini sandblaster, Sand blaster Cabinet, Sandblaster, 220L
Typebetegnelse: XH-SBC30, XH-SBC110, XH-SBC220-D
Artikelnummer: 488498, 497941, 497931

overholder alle relevante bestemmelser i henhold til 2006/42/EC (MD) & 2014/30/EU (EMC).

Med henblik pa at overholde det ovennavnte direktiv er fglgende harmoniserede standarder blevet anvendt:

Standard:
EN 1248:2001+A1:2009 EN 60204-1:2018 EN IEC 55015:2019+A11:2020
EN 61547:2009 EN IEC 61000-3-2:2019+A:2021

EN 61000-3-3:2013+A1:2019+A2:2021

Bemyndiget organ: Intertek testing service Zhejiang Ltd.
Certifikatnummer: 210100566HZH-V1 / 221100216HZH-V1

Dette produkt er blevet CE-maerket ar: 2023

Person, der har autorisation til at samle den tekniske dokumentation, og som er etableret inden for Det Europaiske
Fzellesskab:

Navn: Lars Edwardsson

Adresse: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden

Denne erklaering gaelder udelukkende for produktet i den udfgrelse, som det forefindes i pa markedet, og geelder ikke
komponenter, som tilfgres nu og/eller pa et senere tidspunkt af slutkunden.

By og land: Boras, Sverige Dato: 09/02/2023
o 5.
.............................................................................. iy

Navn: Ted Berglund

Stilling: Purchaser

VERKTYGSBODEN




Yhteystiedot

Verktygsboden Erfilux AB
Kallbacksrydsgatan 1

SE-507 42 Boras

Puhelin: 033-202650

Sahkoposti: info@verktygsboden.se

Ympaéristonsuojelu / kaytosta :g\/
poistaminen

Kierrata kaytosta poistetut .
materiaalit. Al4 havita niita -
talousjatteen mukana. Kaikki koneet,
lisdvarusteet ja pakkaukset on

lajiteltava ja vietava kierratyskeskukseen, jossa ne
havitetaan ymparistoa saastavalla tavalla.

Tekniset tiedot

Sahkoliitanta ..., 230V/50 Hz, 8 W
Enimmaiskayttopaine.........cccceoveveieienieniieienenn, 8 bar
llImantarve .................... noin 300-600 litraa/minuutti
Paineilmaliitanta...............ccoooeoiiiiiee 1/2"
Ulkomitat .........ccooveeiiiiieen 865 x 565 x 1390 mm
Sisamitat ...........ocooeeeie. 850 x 550 x 370/520 mm
PaiNO e 48,5 kg

Sisaltaa loistelampun, suojakéasineet ja suojakalvon.

Mitat

T

:
'

1390
Bl
o]

865

Tarkeaa!

Lue kaytto-, turvallisuus- ja kokoamisohjeet
huolellisesti ennen tuotteen kayttoa. Nain saat
tuotteesta kaiken hyodyn ja valtyt virheelliselta
kaytolta. Sailyta kayttoohje mychempaa
kayttotarvetta varten. Jos tuote myydaan eteenpain,
myos kayttoohje on luovutettava talldin tuotteen
mukana uudelle omistajalle.

TURVALLISUUSOHJEET

Lue kayttdohjeen turvallisuusohjeet huolella

ennen puhalluskaapin kayttdéa. VAROITUS!
Puhalluskaappia kaytettdaessa on aina noudatettava
turvallisuusetaisyytta korkean ilmanpaineen
aiheuttamien henkildvahinkojen ja muiden
vahinkojen riskin vahentamiseksi.

1. Liitettavien paineilmaletkujen on oltava
vahintaan 8 mm:n kokoisia ja niiden on
kestettava vahintaan 8,6 baarin paine.

Irrota pistoke aina seindpistorasiasta ja
irrota paineilmaletku, kun puhalluskaappia
ei kayteta, seka puhallusaineen tayton,
kaikkien huoltotoiden ja varusteiden vaihdon
yhteydessa.

2. Paineilmassa ei saa olla epapuhtauksia, kuten
oljya, kosteutta jne. Al kédyta puhalluskaappia
kosteissa, marissa tai huonosti valaistuissa
tydympaéristoissa. Ala altista puhalluskaappia
sateelle. Pida tyotaso hyvin valaistuna ja
puhtaana. Epasiisti tyoskentelyalue lisaa
onnettomuusriskia.

3. Liita vain maadoitettuun 230 V/50 Hz:n
pistorasiaan.

4. Kayta suojalaseja ja kuulosuojaimia.
Puhalluskaapin kayton yhteydessa on
kaytettava aina hyvaksyttyja suojalaseja.
HUOMIO! Tavalliset silmalasit eivat ole
suojalaseja. Kayta kuulosuojaimia, koska
puhalluskaapin melutaso voi olla korkea
kayton aikana. Kayta vain suositeltuja
puhallusmateriaaleja. Vaihda aina rikkindinen
suojalasi vastaavankokoiseen ja -laatuiseen
lasiin.

5. Pida lapset etaalla laitteesta ja varusteista.
Lapset eivat saa oleskella puhalluskaapin
laheisyydessa. Ala koskaan anna lasten
kasitella puhalluskaappia tai sen varusteita.

6. Kun puhalluskaappia ei kayteta, sailyta sita
kuivassa paikassa ruostumisen estamiseksi.
Sailyta laitetta myos lukitussa tilassa lasten
ulottumattomissa.

7. Vaihda suojakéasineet uusiin. Suojakasineet

kuluvat, joten vaihda ne tarvittaessa uusiin.

Sulje ja lukitse luukku kayton aikana.

Kasittele sovitinta varovasti. Ald koskaan

irrota sovitinta pistorasiasta marin kasin.

Pida virtajohto etaalla kuumuudesta, oljysta

ja teravista reunoista.

© o



1.

Asenna paneeli (J) ja
etuosa (K) suppiloon. Aseta
tiivistelista noin 10 mm
taivutetun reunan sisaan.

Asenna suppilo.

1). Kéyta ruuvia M4x10 (CC)
Asenna etulevyn lukko (Z)
suppiloon (K).

2). Kéyta ruuvia M6x12 (AA)
Ruuvaa etulevy (K) ja
paneeli (L) yhteen.

AA M6x12 -ruuvi
EE M6 -mutteri
CC M4x10 -ruuvi

t T

Asenna sivupaneeli (L)
takapaneeliin (K) kayttamalla
ruuvia M6x12 (AA) ja mutteria
M6 (EE).

HUOM! Al unohda kayttaa
tiivistelistaa.

AA M6x12 -ruuvi ?1:'
EE M6 -mutteri ©

Asennusohjeet




Asennusohjeet

4. Asenna takapaneeli (J)
kayttamalla ruuvia M6x12 (AA) 4

ja mutteria M6 (EE).

AA M6x12 -ruuvi ! )
EE M6 -mutteri ©

5. Asenna suppilon pohja (Y) ja
lukko (N). 5
1). Kierra nelja ruuvia
paikoilleen suppilon paahan. Ii T?“‘“—-CC
2). Kiinnit4 tiiviste (NN) ?I :
taivutetun reunan ymparille. GG
3). Asenna pohjalevy (Y)
suppiloa vasten. Kayta ruuvia
M4x10 (CC) ja aluslevya (GG). ) )
4). Asenna kansi (N) levyyn (J) Firsty tighten 7
kayttamalla ruuvia M6x12 (AA). | these 4 screws . Jx

AA M6x12 -ruuvi (=
CC M4x10 -ruuvi =
GG-aluslev

Y ®

6. Asenna kulmarauta (P)
suppilon kulmaan.
Asenna kulmarauta (P)
suppilon neljaan kulmaan.
Kayta ruuvia M4x10 ja
aluslevya (GG).

CC M4x10 -ruuvi =
GG-aluslevy (@]




7. Asenna tiivistelista (NN)

9.

suppilon reunan ymparille.
Aloita pitkalta sivulta
(noin 30 mm) ja etene
kulman taakse.

Asenna vasen kaapin puoli (E)
suppilon sivua (L) vasten.

1). Kiinnita ensin kaksi M6x12-
ruuvia (AA) kahteen
keskimmaiseen reikaan.

2). Varmista, etta asennat

sivulevyn (E) oikeaan suuntaan.

(ks. kuva).

AA M6X12 -ruuvi i]:'

Asenna kaapin oikea puoli (1)
suppilon sivua (L) vasten.

1). Kiinnita ensin kaksi M6x12-
ruuvia (AA) kahteen
keskimmaiseen reikaan.

2). Varmista, ettéd asennat
sivulevyn (I) oikeaan suuntaan.
(ks. kuva).

AA M6x12 -ruuvi q:I

Asennusohjeet




Asennusohjeet

10. Aloita kiinnittamalla
tiivistysnauha suppilon l D
takalevyyn (J). Kiinnita se :
tdman jalkeen sivulevyyn (E)
ja sen jalkeen levyyn (I).

11. Asenna takalevy (C) ja
takajalat (G). Kayta ruuvia 11
M6x12 ja mutteria M6.
Aloita ruuvaamalla kolme

keskimmaista ruuvia levyyn.

/ Firstly tighten these

AA M6x12 -ruuvi = \three screws

EE M6 -mutteri @

12. Aloita liimaamalla tiivistenauha
kartion etulevyyn (K). Liimaa
sitten tiivistenauha vasempaan
etulevyyn (E) ja sitten
oikeaan (I).




Asennusohjeet
13. Asenna taman jalkeen kiinni

etulevyyn (H). Aloita kolmesta 13
keskimmaisesta ruuvista.
Asenna sitten etujalat (G).
Kayta M6x12-ruuvia ja Firstly tighten these

M6-mutteria. hree screws

AA M6x12 -ruuvi = i

EE M6 -mutteri © , G
= : "

14. Vie imuletku pistoolista

séleikon (B) lapi ja asenna l-’l Alr hose nlpple ~Washer
imuputki (0). Kiinnita \ / 'I/_Nut
imuputki (O) suppilon -G:_—_%_{_ —Lﬁ: _
sisapuolelle. Kayta M6x12- Alr Inlet
ruuvia ja M6-mutteria. ; B
Kokoa paineletku ja nippa N =X
etulevyyn (H). i K@ "C\I \

L f t'll = ﬂ

o _W

AA M6x12 -ruuvi ! ) j R | rﬁ / /

deah i
EE M6 -mutteri © | , __,J

K T : third Sand hose
! Air hose
HIER k_,m /
S /
Ji=‘ || | -’CL-" Lx‘“‘-_____ 'D __j,
L -
15. Asenna kasineiden renkaat (V)
ja (U) etulevyn reikiin. Kayta 15
M4x16-ruuvia, aluslevya ja
M4-mutteria.
Kiinnita kasineet (R) sisdpuolelle
letkunkiristinten (S) avulla.
M4x16-ruuvi = 5
M4-mutteri ®
Aluslevy @
BB




Asennusohjeet
17. Teippaa tiivistenauha (NN)

sivulevyihin (1) ja (E) ja myds 17
takalevyyn (C).

18. Kiinnita ylalevy (D), lamppu (Q)
ja virtakytkin (F).
1). Kiinnita lampun
kannattimet (HH) ylalevyyn (D)
kuvan osoittamalla tavalla.
Kéayta M4x6-ruuvia (DD),
M4-mutteria (FF) ja
lukituslevyja (TT).
2). Asenna lamppu (Q)
lampunkannattimiin (HH)
ja kirista kiinnityshihna (l1).
3). Kiinnita ylélevy
puhalluskaappiin. Kayta

M6x12-ruuvia (AA) ja

‘|\1r/)|6-|_r‘lr:;.la’ttlzl;|]$p(r|)ff)(o) 18 blue wire blue wire —
virtakytkimeen (F). w
Huomioi johtojen varit. : grey mire
5). Ruuvaa virtakytkin ' S = 1
paikalleen kaapin vasemmalle TIF_{-_-.H ¥ frw wre
puolelle (E). K&ann4 =t & ! D

virtakytkin niin, etta se
osoittaa kohti kaapin etuosaa.
Ké&yta M4x10-ruuvia (CC)
M4-mutteria (FF) ja

aluslevyja (GG).

AA M6x12 -ruuvi
EE M6 -mutteri
CC M4x10 -ruuvi
DD M4x6 -ruuvi
FF M4 -mutteri

GG-aluslevy
TT-lukkoaluslevy

HH - lampun kannatin

c O @08 1O T

Il - nippuside



19

20.

. Teippaa tiivistyslista luukun

aukon ymparille. Kayta

3 x 22 mm:n tiivistyslistaa
yldlevyssa ja etulevya (H)
vasten. Kayta 6 x 22 mm:n
tiivistyslistaa sivulevyissa (E)

ja ().

Kiinnita luukku ja virtasovitin.
1). Kiinnita luukku ylalevyyn.
Kayta M6x12-ruuvia (AA) ja
M6-mutteria (EE).

2). Asenna turvakiinnittimet (T)
kaappiin ja luukkuun. Kayta
M4x10-ruuvia (CC).

3). Liita sovitin (QQ)
virtakytkimeen (F).

AA M6x12 -ruuvi -
EE M6 -mutteri

CC M4x10 -ruuvi @
QQ-virtasovitin ==

AN

Kayttd

1.

Valmistelut ennen puhallusta. Puhallettavissa
osissa ei saa olla 6ljy3, rasvaa tai kosteutta.
Varmista, ettd osat ovat kuivia, ennen kuin laitat
ne kaappiin.

. llmanpaine. Normaali kdyttdpaine on

3,5-5,5 baaria. Jopa 8,6 bar voidaan kayttaa,
mutta niin korkea paine vaurioittaa joitakin
puhallusmateriaaleja, kuten lasikuulia.
Normaalisti paine on asetettu 5,5 baariin, tama
sopii useimmille materiaaleille, materiaaleille
kuten terdkselle, alumiinille tai herkille pinnoille
aloitetaan pienemmalla paineella ja lisataan

tarvittaessa, kunnes saavutat halutun vaikutuksen.

Puhalluspistoolin kulma ja etaisyys. Suuntaa
pistooli 45-60°:n kulmassa kohti puhallettavaa
esinetta. Anna kimpoavien hiukkasten suuntautua
kaapin takaosaa kohti. Al4 pida pistoolia 90°:n
kulmassa puhallettavaan esineeseen, koska

talloin puhallusmateriaali kimpoaa takaisin kohti
pistoolia ja heikentaa puhallussuihkua. Se myos
kuluttaa puhalluspistoolin osia ja tarkastuslasia.
Pida pistooli noin 15 cm:n etéisyydella. Varoitus.
Pistoolin tulee aina osoittaa poispain kayttajasta
ja kohti puhallettavaa esinetta.

Als koskaan puhalla kaapin oven ollessa
lukitsematta tai auki. Irrota ilmaliitanta aina
laitteen huollon ja kunnossapidon ajaksi.

. Puhallusaine. Puhallusaineen on oltava aina

laadukasta ja kuivaa. Kosteus heikentaa
puhallusmateriaalin virtausta ja tukkii
imuputken, letkut ja sailiot.

. Suuttimen koko. Suuttimen halkaisijan

suurentaminen voi tehostaa kasittelya
merkittavasti, mutta tama edellyttdaa suurempaa
ilmavirtaa (joka kompressorin on pystyttava
tuottamaan).



Huolto

1. Puhalluspistaoli. Suutin on tarkastettava

10-12 kayttotunnin jalkeen. Jos suutin kuluu
epatasaisesti, kaanna sita 1/4 kierrosta
10 kayttotunnin jalkeen.

. Puhallusmateriaalin paakkuuntuminen.
Paakkuuntumisen syyna on ilmansyotdssa oleva
kosteus tai rasvaiset tai 6ljyiset osat. Jos tata

ei korjata, puhallusaine virtaa epatasaisesti ja
tukkii lopulta imuputken tai puhalluspistoolin.
Tarkista ilmanvirtaus ja asenna tarvittaessa
tehokas kosteuserotin. Poista puhallettavista
osista rasva huolellisesti ennen niiden
puhaltamista.

. Kdanteinen paine. Jos puhallusaineen
virtaus katkeaa ajoittain, pida kiinni pistoolin
suuttimesta ja paina liipaisinta muutaman
sekunnin ajan. Tama pakottaa ilman ulos
taaksepain, jolloin puhallusletku puhdistuu.
Nain tukkeutuminen voidaan helposti korjata.

. Puhalluspistoolin paine laskee.

Aseta saatimen paine 5,5 baariin, aktivoi
puhalluspistooli ja tarkista painemittari.

Jos paine laskee merkittavasti, ilmansyotto

on riittamaton. Tama voi johtua halkaisijaltaan
liian pienesta letkusta, virtausta rajoittavasta
pikaliittimesta, tukkeutuneesta suodattimesta tai
kompressorista, joka ei tuota riittdvaa virtausta.
lImaletkun tulee olla kooltaan vahintaan 1/2".

. Huono nakyvyys - erittain pdlyista.
llImanotossa ei saa olla esineitg, ja ilman on
paastava sisaan kaappiin. Polynimurin sailio
saattaa olla tdynna ja se on tyhjennettava
(tyhjenna sailio avaamalla polynimurin pohjassa
oleva luukku). Pélynimurin polysuodatin saattaa
olla tukossa tai se on vaihdettava. Puhallusaine
voi olla loppu ja koostuu padasiassa
poélyhiukkasista, tyhjenna ja vaihda aine,
puhdista polynimuri ja suodatin.

. Huono nakyvyys - tarkastuslasi polyinen.
Tarkastuslasiin on asennettu lapinakyva
suojakalvo. Suojakalvo himmenee vahitellen,
vaihda se talloin uuteen. Suojakalvon kaytto auttaa
pidentdmaan tarkastuslasin kayttoikaa. Liimaa
uusi suojakalvo huolellisesti paikoilleen, jotta lasin
ja kalvon valiin ei jaa mitaan ylimaaraista.

. Puhallusaineen heikko virtaus. Tarkista, ettei
kaapissa ole kosteutta, ja asenna tarvittaessa
kosteudenerotin. Vaihda kostea puhallusaine

ja puhdista letkut ja suuttimet. Tarkista, ettei
letkuissa ole reikia ja vaihda tarvittaessa.
Puhallusaineessa voi olla roskia, tarkista, ettei
puhallusaineeseen paase mahdollisesti paperia,
silla se aiheuttaa helposti suuttimien ja letkujen
tukkeutumisen. Vaihda tai seulo puhallusaine.

Kayttdturvallisuuden parantaminen
ennaltaehkaisevilla toimenpiteilla
Puhalluslaitteiden kayttajien yleinen ongelma
on tuotantokapasiteetin heikkeneminen. Hyvin
huollettu puhallinkaappi toimii luotettavasti
useiden vuosien ajan. Kun tuotanto heikkenee,
kayttaja loytaa yleensa ongelman syyn
tarkistamalla seuraavat kohteet:

1. llmansyodttd. Jos painemittarissa nakyy
kuormittamaton arvo (puhalluspistoolia ei ole
aktivoitu), aktivoi puhalluspistooli ja tarkista
painemittari. Jos paine laskee merkittavasti, se
osoittaa, etta ilmansyotto ei ole riittava tai etta
ilmansy6tto on estynyt. Puhdista suodatin ja
tarkasta kosteudenerotin ja letkut seka liitannat,
jotka kulkevat takaisin kompressoriin. Tarkista
painemittarin avulla johdon paine tai vaihda
puhalluskaapin saadin, jos se nayttaa vaaria arvoja.

2. Puhalluspistooli. Suutin kuluu ajan myéta
loppuun. Vaihda suutin uuteen, kun sen mitta on
kasvanut 1/16 alkuperaisesta koosta tai jos suutin
on kulunut epatasaisesti. Saada tarvittaessa
kaytettavan puhallusaineen ja -olosuhteiden
mukaan. Oikein toimivan pistoolin kapasiteetti
on painemittarilla 38 use — 43 cm/Hg.

3. Polynimuri. (Ei sisally tdman mallin
toimitukseen.) Kaapin riittdmaton ilmanvaihto
vahentaa puhalluspistoolin suuttimen tehoa ja
kaapin tyostotehokkuutta. Kayta polynimurin
ravistustoimintoa noin 20 — 30 minuutin kaytén
jalkeen tai jokaisen kayton jalkeen (useammin,
kun puhallusaine on kulunut). Tyhjenna sailio
vahintaan kerran paivassa. Poista suodatin ja
puhalla se saanndllisesti puhtaaksi paineilmalla,
jotta pdlynimuri toimisi tehokkaasti. Vaihda
tarvittaessa.

4. Puhallusaine. Kayta korkealaatuista
puhallusainetta, joka sopii rakennekooltaan
tehtavaan tyohon. Kvartsihiukkasia sisaltavat
puhallusaineet ovat terveysriski. Sisdanhengitetty
kvartsipdly voi aiheuttaa sairauksia, kuten
silikoosia, joka on parantumaton keuhkosairaus.
Silikoosi aiheuttaa oireita vasta, kun sairaus
on edennyt pitkélle. Siksi on tarkeaa
suojautua polylta alusta alkaen. Likaisessa
puhallusaineessa oleva kosteus voi aiheuttaa
akillisen pysahtymisen. Sailyta puhallusainetta
kuivassa paikassa ja lisaa laitteeseen sopiva
maara. Puhallusaineen tulisi olla noin 15 cm
imuputken ylapuolella, jos puhallusainetta
on vahemman, se kontaminoituu ja kuluu
nopeammin. Toisaalta mita vahemman
jarjestelmassa on puhallusainetta, sita
vahemman sita taytyy vaihtaa.



5. Puhallusaineen kulku. Vaihda letkut, joissa

nakyy merkkeja pehmeista kohdista tai
kulumisesta. Saada pistoolin suutin sopivaan
virtaamaan. Liian paksu sekoitus aiheuttaa
pistoolin tarinaa. Puhalluksen aikana kuuluva
epatavallisen kova aani on usein osoitus

liian ohuesta sekoituksesta. Paksu sekoitus
johtaa vahaisempiin liikkeisiin ja ohut sekoitus
vahentaa tormaysten maaraa. Molemmat
vahentavat tehokkuutta. Jos sinulla on
kysyttavaa, ota yhteytta asiantuntijoihimme,
jotka antavat mielellaan lisaohjeita ja
vastaavat kysymyksiin — ota yhteytta
korjausyksikk6dmme. Puhelin 033-20 26 56 tai
verkstad@verktygsboden.se.

Kayttoohjeet

1.

Liita puhallinkaapin sovitin 230 V/50 Hz:n
pistorasiaan.

Kytke puhallinkaapin paineilmaliitanta
kompressorin paineilmaletkuun.

Kompressorin kapasiteetin on oltava vahintaan
420-700 litraa/min 5,5 baarin paineella.
Varmista, ettei ilmavuotoja ole. Jos vuotoja
ilmenee, irrota paineilmaletku ja korjaa vuoto
ennen puhallinkaapin uudelleenkayttoa.
VAROITUS! Al kayta puhallinkaapissa yli

8,6 baarin painetta.

Tarkista puhallinkaapin sisélla olevat letkut ja
puhalluspistoolin liitanta. Tarkista myos, etta
puhallusaineen imuletku on kunnolla kiinni
puhalluspistoolissa ja imuputkessa.

Kaada puhallusaine puhalluskaapin alaosaan.
Ala kayta liian hankaavia aineita, koska

ne voivat hidastaa puhallusta ja heikentaa
puhallustehoa.

Kytke puhalluskaapin valo paalle katkaisimella.

Aseta puhallettava esine puhalluskaapin siséalla
olevan saleikon paalle ja sulje luukku.

Aseta kadet suojakasineisiin ja varmista, etta
pystyt liikuttamaan molempia kasia vaivatta.

Tartu puhalluspistooliin ja suuntaa se kohti
puhallettavaa osaa. Jos puhallusainetta ei
tule, imuputki on ehka puhdistettava. HUOM!
Als koskaan suuntaa puhalluspistoolia kohti
sormia tai kasineita. Se aiheuttaa vakavan
loukkaantumisriskin.

Pida puhallettavasta esineesta kiinni vapaalla
kadellasi. Pida sormiasi niin, etteivat ne osu
puhallusvirtaukseen. Sormia voi olla tarpeen
siirtaa puhalluksen aikana, jotta véltetaan
sormien vaurioituminen.

10.

11.

12.

Voit tarvittaessa pitaa suuttimen jopa 5 cm:n
etadisyydella puhallettavasta pinnasta. Liikuta
puhalluspistoolia edestakaisin tai ympyran
muodossa ja varmista samalla, etta sormesi
pysyvat poissa puhallusaineesta.

Tarkista puhallustulos vapauttamalla
puhalluspistooli ja liipaisin ja ota kadet pois
suojakasineista. Avaa luukku ja tarkasta
puhallettava esine. Jatka tarvittaessa esineen
puhallusta.

Kun puhallus on valmis, poimi esine pois, irrota
paineilmaletku ja sammuta valo. Veda sovitin
pois, jos puhalluskaappia ei kayteta pitkaan
aikaan.

Puhallussuuttimen vaihtaminen

Puhalluskaapin mukana toimitetaan nelja
puhallussuutinta (2 x @ 6 ja 2 x @ 7 mm). Valitse
suuttimen aukon koko sen mukaan, miten karkeaa
puhallusaine on.

Huolto

VAROITUS! Irrota pistoke pistorasiasta ja kytke
paineilma pois ennen kaikkia huoltotoita ja
varusteiden vaihtoja.

1.
2.

Puhdista ilmansuodatin saanndllisesti ja usein.

Tarkista saanndllisesti suojakasineet ja
puhallussuuttimet kulumisen varalta.

Tarkista puhallusaine. Pida se puhtaana liasta
ja kosteudesta. Vaihda puhallusaine, kun se on
kulunut.

Puhdista puhalluskaapin sisapuoli
saannollisesti.

Valta paineilmaletkuun muodostuvaa
kosteutta.

Tarkista luukun tiivistelista kerran viikossa.

Ala kayta puhalluskaapissa yli 8,6 baarin
painetta.

Jos loistelamput on vaihdettava, vaihda ne
vastaavan tyyppiseen valaisinputkeen.

Jos puhallusainetta juuttuu kiinni staattisen
sahkon vaikutuksesta, se voi johtua liian
kuivasta saasta. Jata valmiiksi puhallettu esine
saleikolle ja valta sen koskemista, kunnes
puhallusaine "valuu pois".



Varaosaluettelo

Description

Quantity

Top door assembly

1

Description

Quantity

Work shelf

Funnel bottom cap

Back plate

Pick-up tube

Top plate

Bracket

Left plate

Lamp

Swiltch Box

Glove

Foot

Glove clamps

Front plate

Safety plate

Right plate

Mountlng ring of gloves

Funnel back plate

Gloves seats

Funnel front plate

Gun assembly

Funnel side plate

Sand boards

ET_EL—ID'HFHDDUJ}g

Top door locker

Funnel bottom plate

Nﬂ:xg{cammgnozé’

Funnel locker




EU-VAATIMUSTENMUKAISUUSVAKUUTUS

2006/42/EC (MD), 2014/30/EU (EMC)

ALKUPERAINEN VAATIMUSTENMUKAISUUSVAKUUTUS

Valmistaja:

Yritys: Verktygsboden Erfilux AB

Osoite: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden
Puhelin: +46-33-2026 53

Vakuutuksen kohteena oleva PELA-tuotemerkilld markkinoidun tuotteen rakenne ja valmistus:

Kone: Mini sandblaster, Sand blaster Cabinet, Sandblaster, 220L
Tyyppimerkinta: XH-SBC30, XH-SBC110, XH-SBC220-D
Tuotteen tunnistenumero: 488498, 497941, 497931

Vakuutamme, ettd vakuutuksen kohde on kaikkien vaatimusten mukainen 2006/42/EC (MD) & 2014/30/EU (EMC).

Ylld mainitun direktiivin vaatimuksiin vastaamiseen kdytetyt yhdenmukaistetut standardit:

Standardi:
EN 1248:2001+A1:2009 EN 60204-1:2018 EN IEC 55015:2019+A11:2020
EN 61547:2009 EN IEC 61000-3-2:2019+A:2021

EN 61000-3-3:2013+A1:2019+A2:2021

IImoitettu laitos: Intertek testing service Zhejiang Ltd.
Sertifikaatin numero: 210100566HZH-V1 / 221100216HZH-V1

Tuotteen CE-merkintdavuosi: 2023
Teknisen todistuksen antanut valtuutettu henkild, joka on tunnustettu Euroopan yhteisén alueella:

Nimi: Lars Edwardsson
Osoite: Kallbdcksrydsgatan 1, SE-507 42 Boras, Sweden

Tama vakuutus koskee ainoastaan tuotetta sen myytdvassd muodossa. Se ei kata komponentteja, joita loppuasiakas
lisdd myohemmin.

Paikka ja aika: Boras, Ruotsi P3ivamaara:  09/02/2023

Nimi: Ted Berglund

Asema yrityksessa: Purchaser

VERKTYGSBODEN




Verktygsboden Erfilux AB Kallbacksrydsgatan 1, SE-507 42 Boras

© Verktygsboden - Boras - Sweden - 0120504-03



